_COMPACT.TRACTORS - . ..’ .  MODEL3016PS, 3018PS, 3020PS, 4016, 4016PS, 4618Ps';)fogopé COMPACT TRACTORS ©
‘With Power Steering . = - " . 4 . - ) A

- o c , < " 30i6PS. 301808, s050rs At . —»° « . .  PRODUCT IDENTIFICATION NUMBERS (P.IN.) * = o
‘ . T & | .. 4016PS, 4018PS, 4020PS - ALL . | - OR SERIAL NUMBERS.(S/N) -, - =0 ..~ -
- o : BEE : B B 4016* PIN.14149628 to 14170800~ g L . SR o ‘ L - ‘ T
C Parts Catalog 8-3121 o - : oo T T o ow . T . A

‘*this model does not T L L - . . C ~ 4
have power steeting - . .- AN y : ' - ‘ oo e R PR TR

S ‘ S s . NOTE: Parts Catalog 8-3121 - I N "\ -\. e S o S, LT
2o ) ' . o . - replaces 8-3120 ‘ L : - ; s : ' - .

' 9-95-RP-500-360 © - AR s BRI | T , ST

| . - TRACTOR MODEL AND P.EN, 7 ENGINE MODEL, SERIAL AND
| OR SERIAL'NUMBERS _ . SPECIFICATION -NUMBERS
| v . NOTE: I‘rkx this catalog there are reﬂferen"c.:eé to serial
. " numbers. To order .the correct part use .
~ these serial numbers as a guide. 7 -
’ T L ' .- ENGINE IDENTIFICATION
. ‘ ' TRACTORMODEL . -~ ~ .. ENGINE MODEL
L D w7 'anieps, 4016PS, 4006 0 0 .. C33235
e . - : o , S | " ONAN P216G-1 .
T . S L , ‘ SPEC. NO. 10904C
L - U R PR ‘ o - .. " 3018PS, 4018PS - - . . . 3323
S - - e o o : Lo S ‘ ‘ K ' ONAN P218G-I
I . LT L ST . SPEC. NO. 10904C
S g T ' . 4020PS .' Lo - C33237 . S S :
-' ‘ ; . ONAN P220G-| . T
e, . ) . SPEC."NO. 10904C oo
: | i ) . ,
® | : :




TR P R BN AT .
2., . e LT o ,GENERAL |NFORMATION e
O T Y | »‘1 = . )
_.tﬂ_\i,,_ R A 17‘*/“_; , = T N / \ S . -
T N : 5’ N "I‘-. R . - : , - < ALPHABETICAL INDEX. '
¢_-_;,” B e -7 ST e 3 £l { vt - B - -
l T TR LRSS et S TR e e S N . - ENGINE. SECTION
INEDEX‘“ e f~"."; P ‘.v-' PARTS ORDERS - : . - o 3 N > . ‘ ‘
) ST D T SR T a T g B ~ PAGE o PAGE
There isan mdexet the front and rear of’th|s catalog - Ail ordersmust mclude the followmg mformatlon - © 7 .AirCleaner ... ... LT . 17 .Flywheel. T
Co - - .‘f S : o L Battery .., ....... oLt N0 B9 Fuel Pump . ....:0..... 15 .
' The front indéx- is’ an a_lphabetlcal mdex of‘the major - i 'Come.ct part number. o o : : a” _ .. Breather, Crankcase . o 17 Fuel Systemn .............. o 15
'5\“.95 or assemblles T e . AT NSO I ' Camshaft . ......... T, IR - Gasket Kits o', . . .. 2. . i . 79
' L sl -2, Complete descnptlon of part of component Carburetor ., .7 ... ........... 15-19 TGOVEINOT. v v 't e h e e e e L. 1321
-.The rear mdex 18 a.numencal rndexof the pa‘?'t numhers R : " Choke Linkage .. ...:..........: 19 L Muffler ..o 23
.'and pages.on “which these’ numbers are shown s 30 Total T quantlty of each part or component.- .Connecting Rod .. ......... U 5. " Shields . .. EEEY Y S
- .:": “‘(".--_ v '/_' '—..-.: ' ! - - : ¢ ! ‘ : : . ) . [ . i .¢l...‘.-‘-.|.-- -‘-1-‘ ----- ‘..:. ’ _‘
musTRATION T 7T e patgodebiumber, (T GRS B B
. Each illustration i in this catalog showsa greup ofparts. 5. Al riecessary praduct identification numbers. . gf;t::g;ﬁ;:;é&,w o 65?63 EZ?C,EIE;,::O” R %g
', or components. These parts and components ae L k ' *Engine Block &. Attaohmg Parts PN - 79 Spark Plug ............. .. ... 65-67
aligned approximately as-the parts and components on : 6. Method for sendtng the parts " Exhaust System . .. R 23 * . 'Starter - . 63
p Your*rnachme Each-part and component in‘an illustra- . .>Fslter Bre:ther R S -":‘ o 17 . Tank Foel """" A o -.15
tion has a reference number. These reference numbers- ..« 7. Complete and correct address. o o . Filter. Fuel T \.\';.' 15" Throttie Llnl;a ‘e ---- e . 19‘
are in a list-on the:.page- opposne of the Mustration, e . ‘ ‘ Fit ‘ oil St el 11 Val g """""" A a9
. Next to the reference number is the part number, tCATALOG REVISIONS ‘ " : . ‘ |ter,: 1 S ..... FARE i L ?’, alves . ...... e e e e e e e e -
description and required. quanity of the part shown in T ' o B o L L A - L ‘ ’
the illustration. ' . As the prodict changes, new pages will be available - : : ‘ ST ". P »
: UAR U g d Fat th ' for-your catalog A notme will be lSSued ' o K A ) “BAISIC TRAQTOR SECTION
/ - “Use as required” in |cates that the part . . S & T . ,
quantity is variable. IMPORTANT Put all " re\nsnons into the catalog as. Axle, .Frontll_ R R 39, . Hydraullcs ............ SERERREE 45-61
. o soon as p053|b|e _ . . Axle, Rear "." .. ...... cee 43 Adapter, Pump Dnve ...... [ . 55
NSS - “Not sold saparately” rndlcates that the part s - : L .- .  Baffles &’Snrouds ..... e e 21-23 . ‘Hoses Lines-& Fittings ......... 45-61 .
only- available as-4 component of .an assembly or the RIGHT HAND AND LEFF HAND | s B{akes i . Motor, Hydraulic Drive . ... ... .. RIS
part must be purchased |oca"y If the Daft is an‘ . lDENTIFICATION ot . ' . Control Speed B I T I I L 59 Pump B e e e e e 53 .
assembly component, the description will be indented Deca $ ... M e e S e e e s - 71 Valve, Control . N I 57
under the assemny description in the parts list. - The words right hand (RH) and left hand (LH} as used Electrical System . ....,.........., 65-69 Linkage, Valve, Control ety 59
. ' in this catalog indicate the direction while you are in ’ - F27 Three Point Hitch Adapter .v... - 85 Hydraulic Lift. .............1... 61
O/L - "Obtain Iocally the' operator ) seat m the notrmal operatlng position, - - : Sl Fenders sy e e . 3335 . PTO (Hydraulic) . . REEEEEL RS 73-75
_ _ . s Frame........... S . 27-29 “astruments ... LU0 oL L 65-67
-“Footnotes are added to a part number when» ‘ » QGrille ..... T A <= 31 . ... K22 and'K24 Sleeve Hitch ... ..... 81
. mo_re information is needed- for ‘identification. They _ INDENTED DESCRIE’TION\S . ~ H13WeightBox .. ..:......... .o 87 7 L11 Counterweight Kit'. ... ... . . 85
‘only relate to the part numbers indicated.’ l L ’ o o . . H18 Counterweight Brackets,.. ... .. . 87 - “Mounts; Engine. ... ........... . 27-29
o A : . ~An assembly ‘can have many components. The com- ..~ . "HFC34A Flow Control Kit .2~ . .i..... = 77 Mounts, Heat Exchanger .. .. ... ... - 45-49- -
SRR s ..+ - ponents of an assembly are indicated by an indented / "HFC340 Flow Control Kit'. ... ... .. ~ 79 . PTO Clutch felectric} .« . . . .. A -
o | description. The quanty for an indented part s the. [+, {i134 Thres Poimt Hiteh 1 .. ... 83 Reflector, rear. . . . . . i oo B9
totél -needed . for that complete assembly. See the | 3 HP31, HP41 Hydraulic PTQ. ... ... 73 .Seat, Qperator's ... .......... L.oo..33:35
~example. - o HP34 Hydraulic PTO ... ... .. .. s .75 Steering, Power . .........:..... v BT
' “Headlights :...........0....... _ 69 Steering Wheel & Gear lmanual) - 37
. . : T Hitch, Tow - i .. .. v tewd...iu0 - B9 Tool Tray ... ... .....: e ... 33-35 .
REF. - . PART NO. . DESCRlPTlON ‘ S - .. .. .REQD - ’ Hood ....... EEEEREEEEELERERRE 31. . Eﬁgzgls;;gzi SIS R ::l?
. o C . 55159 CYLINDER ASSY - rearsteenng ........ e e 1 - : o | . WW30, WWSOW WW40 ;J\.fl"lee'l‘ T
23 . C- 56208 SOCKET ASSY -rearcylinder............. . S - 1 Weights . . . 89"
2 C 55956 PLUG - adjusting, socketassy . ........ e P SR -1 LS - e e o
30° C . 55957 " SEAT -socketbalt. ... ....... e e e e 2 ' ‘ - '
.3 C 56821Q "SPRING-socket......... R A L 1 o -
32 C 56209 . SEAT-socketspring ....,.....c........ S P B ' : ‘ l .
-3 G 45175 CLAMP-ASSY -socketassy .......... e . 1 : . ’ L
C 16- 836 . BOLF-1/2"x2-1/4"N.F.hex ... ........c.ovvuenn. P T ) ‘ . -
34 132- 104 - PIN - cotter, 3/16" 3" .......... S A 1 e . ’
. 35, C 55889 STUD - ball, socket & cylinder. . ........ .. e e -2 S~ r
36 13- 410 BOLT-1/4"x5/8"N.C.,hex .......... P e T, ' 4. { i i !
.- T92- .. 4 LOCK WASHER - 1/4“ SAE ... .. ety 4. - . !
N ‘




-

MODEL 3016PS .'!?1BPS 3020PS, 4016 4016PS 4013PS 4020PS COMPACT TRACTORS 5

!
o o . PISTON CRANKSHAFI' FLYWHEEL AND CAMSHAFT .
i | «~ . - REF. PART NO. DESCRIPTION Do S "REQ'D
' t P C ,40793 PISTON: standardhncludespln and retaining rmg)..‘....A ...... Ll 2
1, C. 24932 PISTON - .005 {0.13 mm) oversize (includes pin and retaining ring) . . . 2
. 1 C 40794 PISTON - .010.(0.25 mn) oversize {includes pin and retaining ring) ...’ 2’
, 1 C. 40795 . PISTON-.020(0.51 mm) oversize (includes pinand retainingring) ... . . 2
e 1 C. 40796 PISTON - .030 (0.76 mm) oversize lincludes pin and retaining ring) ... 2-
1 C . 24936 PISTON - .040 (1.02 mm) oversize (includes pm and retaining ring) . . .* 2
Vs .2 c . 29972 O PIN-pIston L L. 2 .
- I c 20241 - RING-retaining.............c oo 4.
i 4 C 29739~ RING SET - piston (standard) ..... ST P 2.
) ' 4 C 24938 RING SET - piston .005"" (0.13mm) oversize .:.................... 2
’ S 4 C 24939 ' RING SET - piston .010” {0.25mm) oversize . .. ................... o2
) -4 C. 24940 .- RING SET - piston 020" (0.51 mm)oversize .................. ... 2
- C 24941 RING SET - piston .030"" (.76 mm) oversize .. ..................... 2 ,
. - TC o 24842 - RING SET - piston .040"" (1.02mm).oversize . ..................... 2.
5 . .C 29750 CONNECTING RQD - (standard} includés nut and bolt .
| ‘ (3016PS, 4016, 4016PS) . ... . ..ot -2
b c 29751 - CONNECTING ROD - .010""(0.25 mm) unders;ze includes nut & bolt
: o T {3016PS, 4016, 8016PS) . ... ... e e .2
5 c 20204 ° CONNECTING ROD -.020" {0.57 mm) undersuze lncludes nut&bolt
T S (3016PS, 4016, 4016PS) .. ... P N .2
‘5 C’ 20205 ° . CONNECTING ROD - .030" (.076' mm) undersize, includes nut & bolt :
. o » (3016PS, 4016, 4016PS) .| ... ... o T 2
b C 25383 CONNECTING RQD - (standard) includes nut & bolt - -
o T (3018PS, 3020PS, 4018PS,'4020PS) .. :. ... ..o it 2
5 C- . 25384 -+ . CONNECTING ROD-.010" {D. 25 mm) 'undersize, mciudes nut&bolt U
) - ... (3018PS, 3020PS, 4018PS, 4020PS}.. ... ... ... .l . 2.
5 C 26385 CONNECTING ROD- .020"" (0.51 mm) undersize, includes nut & boit '
R | (3018PS, 3020PS, A018PS, 4020PS) . 0. .t e 2
T b c 25386 ‘ CONNECTING ROD.- .030"! {0.76 mm) undersize, 1nclud€é nut & bo|t i
‘ : . : ‘ {3018PS, 3020PS, 4018PS, 4020P5)..... .. e, e o2
6 c 25774 ..BOLT - connecting rod 5/16" special N.F. ... .. ... .. ......... .4
L7 C " 26775 " NUT - lock, connecting rod 5/16" N.F. e e e 4
.8 - Cc - 20223 * RING -retaining. .. ......... e e S T
-8 C 24325 HUB - governorcup . ..... [ e [ . 1
10 C ‘24326 = CUP- governor . ... .. T A, e PP Lo T ,
411 - 211- 216 0 BALL-govermor......... ... P DU el 5 ,
12 126 . 9. KEY- woodruff 1/8" X 1/27s S ..o 1. /
M3 © . . C . 32468 . . CAMSHAFT - {includes pin} (3016PS 3018PS 4016 .
e C 4016PS, 4018PS) .. ... ... e R - 1"
13 C 32469 . CAMSHAFT - {in¢ludes pin) (SOZOPS 4020PSJ ........ e e 1
14" C - 22261 - GEARASSEMBLY- camshaft e e 1 ,
15 S C 20229 - WASHER -thfst ... ... .. PP R P . T8
16 C . 20233  PIN-center ,............ 1SR A D p 1
17, -C 0 32284 CRANKSHAFT - engme {3016PS 4016 4016PS} ..... e : 1.
17 C 32285 CRANKSHAFT - engine {3018PS, 3020PS, 4018PS 4020PS) R 1
¢ .18 J126- © . 9 - KEY-woodruff, crankshaft gear......... T e 1
19 c 20218 RING - retaining . U e i i e A
20 C ° 20219 ° - WASHER-special ............ I e 1
° 21 . C - 22062 GEAR -crankshaft. .. .......... ... 0 o e 1
22 “C 31976 . - _ KEY-sguare,glutch.. ... .. oo Do . T
23 C 32286 . FLYWHEEL engine... ... .0 .. iceeivieeen... 1
24 C - 20226 - . GEAR-ring flywheel .. .00 ..o 1 .
. 25 C 32473  BOLT-flywhesl............ e e S N N .
.26 . C 32463 WASHER specnal ...... e PP e e o
27 C. 20303 -WASHER spemal. e e e L6
- 28 C . 32484__- SCREW Z#10- 24x 3/8flange lock. ... 0. SO S 6
( AU ( _29...---C7732287 . SCREEN-flywheel ...... el PR DU et 1
. T T30 C' 32288 . ° KEY-3/16" x2" special, ﬂywheel B e e
Printed in U.S.A. X o L S July 1995




) } ;
6 ~ . © ., MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS
' L : B ' :
. L ’l . Lt A i . . / ’
~ . o coy b CYLINDER BLOCK : . S
‘ et o R e : ‘ . . C ‘ o S o gA
5 A R L _ REF. PART NO. DESCRIPTION . . 3 o ‘ N
R ’ . . ‘ B FO R o 33243 BLOCK ASSEMBLY - short (3016PS, 4016, .4016PS) ‘includes
- o o : _ cylinder and crankcase, all bearings, crankshaft, ‘camshaft, timing
, ; . .- gear, connecting rods; pistons, piston rings, valves, oil pump and
» 30 L L " breather tube (does not include gasket set). .. ... .. e SERR
1 .C 33244 . - BLOCK ASSEMBLY - sHort {3018PS, 3020PS, 4018PS, 4020PS)
- “includes cylinder and crankcase, all bearings, crankshaft, camshaft,
. timing gear, connecting rods, pistons, piston rings; valves, oil pump
_ I and breather tube (does notinclude gasketset) ............. ...,
2 41- 26 PLUG-welch. .. ........... T S
.3 - 13- 208 . BOLT-3/8"-16x1-1/4", . ........ e el e
.4 C - 20256 SHIM - end play, crankshaft (.0057)-. .. .. P RPN A
5 C . 22618 BEARING - crankshaft, rear (includes thrust washer) (standard) .. ...
’ 5 c 22619 BEARING-- crankshaft, rear 002" {0.05 mm) undersize. . . .. PRI
5 .. C 22620 .- BEARING - crankshaft, rear .010" {0.25 mm} dndersize...........;-
! 5 C 22621 BEARING - crankshaft, rear .020"" (0.51 mm)undersize.............
) b C ‘22622 ~ BEARING - crankshaft, rear.,030"" 10.76 mm) undersize. . . N o
:, b 6 -~ C 20267 WASHER -thrust .....0....... . e e e _
X L 20268 GASKET -bearingplats ... ...... .. . 0. ..., e it
/8 C . 20269 PLATE -bearing, rear ... .............. P DR
9 C . 20270 BEARING - camshaft 3/4"" length {service partis /16" length) ... ...
* 10 . C 20271 'SEAL:- oil, crarikshaft rear .. .....o\.... B TR :
f1 - C . 20272 PIN - drive, bearingstop ... . ... ... .. T ‘
;12 c 24946 - TUBE-ol...... L e
S ! C 29974 INSERT - valve seat, exhaust (standard} ... -...... et
I i C 29975 INSERT - valve seat, exhaust .002" {0.05 mm) oversize . . . ... e
13 C - 29976 - INSERT - valve seat, exhaust .006” {0.13 mm} oversize . ... ..%.... ..
j 13- Cc 28977 INSERT - valve seat, exhaust .010"* (0.25 mm) oversize . .. .... .. ...
13 C.. . 29978 INSERT - valve seat, exhaust .025 {0.64 mm) oversize. ... .. L. ’
[ 14 C 20287 INSERT - valve seat, intake {standard) .. .. .. e e
; 14 C _ 20289 . ' INSERT -valve seat, intake .005"(0.13 mm) oversize ......... A
14 C ' 20290. INSERT - valve seat, intake .010" {0.25 mm} oversize ......:.......
14 T 20291 - INSERT - valve seat, intake .025’ (0.64 mm) oversize ....-........ _—
15 G- 20295 BEARING - crankshaft, front, flanged.{standard) . ... .... e -
15 c 2029 BEARING -crankshaft, front .002" (0.05 mm) undersize ............ '
15 ° -C 20297 . . BEARING - crankshaft, front .010" (0.26 mm) undersize . ...,.... ...~
| 1% C 20298 BEARING - crankshaft, front .020".{0.51 mmj-undersize-. ... ... L.
| 15 c 20299 BEARING - crankshaft, front .030" (0.76 mm) undersize
r 16 - C 32274 GUIDE -valve, exhaust... .. ... [ .........o.... PO
16 C 32275 GUIDE-valve, intake .......... ... iiuivinirnn. .. N e
19 192- "21 ° " LOCKWASHER-3/8". ... .. R L AP
.20 -C . 23320 "PIN - alignment, gearcover . ... ...l
’ 24 C-. 20250, - COVER-valve .. ........ P [ .
- - 26 C 20251 °  GASKET -valvecover ........ e B s PR ;
; e . - 27 C 20276 - TAPPET -valve {standard) .. .......... e e e
: - 27 C ;2087 -TAPPET -valve .002{0.06mm}oversize . ........................
27 Cc « 20277 TAPPET - vaive .005 (0.13 mm) oversize *........... e
‘ - : 28 “C /32272 VALVE -iNAKE ... .0 ittt e e
29 C- 32273 °  VALVE-exhaust.......... S T A S
L - - 30. 113- .- 132 . BOLT-1/4"-20x1-3/4". . ... ..
31 C- 32276 - .SPRING-valve ......0.:........ FR DL e .
32 c. 3277 LOCK -valve and Spring . . . . ...io.verininite el
f’ N -
oy p
A

Printed in U.S.A.

REQ'D

. July 1995

PANNNERERANANORNN S xS NNRNNMNRBRNMN RSN =S =2 a0 = -

-




I T | ‘ o S L .. ... . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 9

. CYLINDER BEOCK *~  /

REF.’ PART NO. " DESCRIPTION' = . S : o 7 REQD:
. o 33 40797 .SEAL -intakevalve ........ .. P e .
e : 36 . 29979 - GASKET-head . ..................... O S “
‘ : , - 37 . 32279, ' HEAD-cvlindetR.H. ............ PR e e o
e I 37 . 32280 "HEAD-cylinder LLH. ..., ot i e :
. SR 38 32281 .  RETAINER-valvespring ................. e PR
40 20248 WASHER-5/16" ,..... e P, e
41 32440 .- ROLT-head 2-3/8"fong ........ S PPN -
42 . 20247 WASHER - 1/4""copper.. :.....:. %" .... S e, -
44 32282 = CAP-valve........... Wi e e e
45 29981 - - KIT - gasket, complete engine {does not include bearings) .. ... feeie
45 - 29582 KIT - gasket, {carbon removal/ vélv_e grind} ... L. L ..., e

AR NERRE2NN

NOOO0NON000

.
.
Ed
E-)
B |
.
PRI, . R, — —_—
]
1
. . —
S
. /’
.
e
| , ‘
y o
\ ‘
t ! ‘r
N, ool
4 %
[y (\.
A ¥ / ?
{ , .
-~ T e o e — e . : : - . . F - o ‘ -

Printed in US.A.© S v T July 1995




a0 ) T S R L T ; " . ... MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 40]8PS, mzqu‘compACT TRACTORS . 11
‘ _ OIL BASE, PUMP FILTER AND FILLER TUBE
:oh ‘ . _
o _ REF. PART NO. . DESCRIPTION - - ' cL . - REQ'D
. 1. C 3229 DIPSTICK - cil level |nd|cator ....... e e o1
2 C 32465 ORING,......o.....0. e e BN 1
. 3 - C 3291. BRACKET\filtube.. ... e U, . 1
. 4 . C 32292 TUBE:-oilfil ..... e S S 10
5 . C 32203 SEAL-tube :............ P B A T
o 6 C 32466 = SCREW-#10x1-1/4" panhead . .. ... LA S e 1.
: 7 C 32467 NUT - speed {type Uy ..............0.. P . 1
- B C .- 32289 " BASE - oil {includes plugs) . .. ... e e a1
9- C . 29984 GASKET -0l Base . .. oottt 1 -
10 192 21 . LOCKWASHER-3/8".........,... e o 4
11 113- 252 BOLT:-3/8”-16x3-3/4" .. /... i e \& ..... - 4
12 . S22 3 PLUG-oilbase3/8". ... . .......l...........c.iiiii LB 2
13 . C' 23321 , CUP-intake, oilpump .......... e R s o
4 . 16 . C 20565 - ADAPTER - oil filter -, . . ... [ I R I
- o 17, 0 €. 20331 WASHER-5/18" copper .. ... A P S T2
- .- 18 113- 1103 - BOLT-5/167-18x1" .. .0....0 oo ..., e 2
. .19 . C’ 25389 - DRAIN - oil filter ....... e e e S
e - - 20 182- 525-  BOLT-#10-32x3/8" ......:.. s 2 ’
oo - S4B c 32462 GASKET - 0|If||teradapter.‘. ............ A ST R 1
7 C-. 26191 FILTER -oif...,.\n oo . e o 1
) T 23 S C 29734 - PUMP-QIl Lo e e T
ey B -~ 24 . C ° 20325  KIT-gasket, oilpump............0..... S A 1
: R < 25" 192- . 19 'LOCKWASHER-1/47 ... .. ... Ll e el 2
oy o ' 26 S 13- 4 BOLT-1/4"-20%1" ... ... D U .2
‘ 27 . C. 32474 - BOLT -3/8" - 24 x 7/8"" oil’ bypass :.......... L P
28 C 20574 WASHER -3/8" copper................. Gl o ol ]
.. C - 20320 °  SPRING -oil bypassvalve '........ e P e e 1
30 . C 2032 VALVE - oil bypass ... .. e e TR |
31 °  221-  'B6 - REDUCER-pipe3/8”-14t01/4” . ... ... ......0v.ciiee... 1-
32 . ©C . 19473 . 'NIPPLE-pipe2.5” ... ... ... ... .. .. ...... e A R
33 "C . 14906 ' GASKET -cildrain ........... A e S 5. 1
34 . C., 14399 PLUG-oildrain ... .............. P S 1
" 35 - C 33222 BAFFLE - air, oitbase . .. ... .. ... . .. ... o0, : 1
36 182- 525, 'BOLT - #10-32x3/8" ........ . TR ..... .~ UAR
- 37 C 20877 . SEAL-oilfilter ..., . ........ e P . 1
38 C - 33949**  NIPPLE - pipe 3.5 ........... e . "
39, .218- 5154** PLUG - 1/2° 220 .. e S P S|
}
i | A - . : . **Use PIN and after: = ..
VLG @ ’ . S L " 3018PS - 14181900 P , o
“ : % ' e, T o _ . 4020PS - 14184000 - I - : .

OIL DRAIN R ' S - o o | s
o -, o Printed in U.S.A. AL . S ’ . - July 1985




R ' o >'- o AR .7 'MODEL 3016PS, 3018PS, 3020PS; 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS - 13 -
| I _GOVERNOR GEARCASE AND.IGNITION. ROTOR -
" -] : L r :‘ Lk N . o~ . , - , ) . ' . A ‘ ! )

"< . " . TREF.  PARTNO.  DESCRIPTION S . reab

, 1 €' 32457 . GEARCASE ASSEMBLY -governor ........0... . ... ... ... 1
, . "2 C = 20305 BEARING -governorshaft. . .............. ... .. ... ... ... 1
: ' V3. C o 22632 .. SHARTANDARM ......ooooooo o 1
4 C ' 20307 - YOKE - governor shaft . :..u.oootoo o ol e 1 '
5 182 . B4 - SCREW:=#8:32x3/8" ....... L. e I 2
~ 6 - [of 20309  PIN-governorcupstop .. 00 . ..o R
7 . C 20310 - . SEAL-oil, governor shaft ......... S 'y
- 8 211 . B .." BALL - bearing, governorshaft . . . . . . PR AR -
: ‘9 C 20312 - SEAL-oil crankshaft.. . . . . . ... J P |
_ 10 .00 203 . GASKET-mounting. ... 0. ... AR
- / ‘ - 11 J113- 120 " BOLT-5/16" -18x1-3/4". .. Ceeae AU e r 4
12 - C. 20331 - WASHER-5/16"copper.......... e e A
<13 € 20412 TUBE - vacuum port {included in assembly} ... .. ... e - 1
#14- - 'C" 29985  STUD-gearcover:..... e B i
- 15 185 U911 NUT-5/16-18........... e Lt
i , 16 C ' 29989 CLIP-retaining ................. el e 1
" 17 L 20345 "GASKET--plate . . ... ........ e D SRS
18 C -32452 . PLATE-plungercover................ e S PR
s 9. C 32297 . ROTOR-ignition. .. ... R DR
' . 20 192- .19 "LOCKWASHER-1/4" .. .. ... e e e 2
21 113 2 . BOLT-V/4"-20x5/8" ... ..o 2
| |
‘ < q,
- >
1 ' |
| . . ! I
\ -
‘ = P
I :
‘ — Ly
Y- (00

L & R ' printedinUSA. - B - July 1995

i o _— 3 o T ‘ : . . ‘-




MODEL 301BPS ‘3018PS, 3020PS 4016, 4016PS 4018PS 4020PS COMPACT TRACTOHS 15
¢ Coe _— ' FUEL SYSTEM (ENGINE)
’ REF. PART NO.. -~ .DESCREPTION REQ'D
-1 Cc 29863 CARBURETOR fuel 13016PS 3018PS 4016 40161:’5 4018!38)
. repaits page 10 .ol e e
. 1 C 29869 CARBURETOR - fuel (3020PS, 4020PS} repairs page 19 ........
' -2 C. 29969 ©  GASKET - carburetor mounting .............. ... ... ...
3 - C 29944 COBEAL -0 T NG, v e e e DI
4 c 29952 ADAPTER - carburetor ... . .. e e e PO
"B C 29953 GASKET -adapter. .. .............. Ll T, i,
6 C 40896 ‘MAINIFOLD -intake ...... e e e
. - s 7 e T192- 0 18 - LOCKWASHER-1/4" ............. L. e e
8 © L 113- ‘65 BOLT-1/4"-20x1-3/8" . ... ... ....... P \
9 13- » 121 BOLT-5/16"-18x2" ...... e e e P

10 192- - 20 - LOCKWASHER BME” ... TR SR e

o 11 - C . 262020 - GASKET-manifold-...... e e P

- 12- 13- - 103 BOLT-5/16" -18x1" ............. e L e

: 13 .C 20360 CLIP - retaining, control rod to carburetor ............ e L

14 ¢ 29988 . ROD-governorcontrol ... ... . ;... .. ... i i e

15 - 195- . 2027 - . WASHER-5/16" ... ... .c. il e e

16 NSS . HOSE - fuel[useC28937cuttolength)..,'...._......'.'.........:....

17 - C 20080 CPUMP-fuel ... ot [P e

18 . . 182~ 559 SCREW - tapping #10 - - R

19 . NSS . . 'HOSE - vacuum'{use 028937cuttolength) ............ e

20 - 214 103 CLAMP -hose 1/2° (wire) ... .........:..0.. e Siiie .. ... . UAR

.21 - 20411 . .CAP - fuel outlet ... .... e e e . UAR

2 . Nss CLAMP -hose 7/16" (wire) !use 032376) Sl e WAR"
C 32376 CLAMP - hose 1/2" {worm drwe) e 1
o C 10678 ELBOW -hose 90° _ .. ... ... cccvun.. e iaa e 1
25 . C 20412 - TUBE -vacuum- .. ... _........ e e e e e T -1
C 33406 .. SPRING - governor rod {optional} ............ A 1

&

FU EL SYSTEM (TRACTOR!

Cc 10678 | ELBOW hose 90° ..., P P e

C: 28862 - RETAINER - fuelline. .:. ...l e

- N8S .. HOSE - fuel line {use C28937 cut to Iength) ........ e "
NSS TANK - fuel (use C44818, C44819) ...................

c ‘11529 . CAP- fuel tank. tincludes insert) {1.6") ... L oL
44819 CAP - fuel tank (1. 78 ). . o . RS
NSS . - . HOSE - fuelline (use. C28937 cut to length} e I

C 23527 CLINER - tank . .. i e AL

C 14690 CUSHION -fueltank.. ;.. ... 0 oot ERR -
C . 32376 CLAMP - hose 172" .......
C

C

OO~ OO RN D
O

31978 . FILTER-fuel ... .. U T e s
. 24689 . CLIP:="J"fuellineretaining .. X ... ..0. . ool
12 - 187- 1036 SCREW - 1/4" -20selftap...... N...... e e

e T o B e T
-

. . July 1985

-

Printed in U.S.A




16

-3

ot

.k

_ MODEL 3016PS, 3018PS; 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS |

3

REF.

. Ap

<

PART NO.
26703

32303

. 32302
. 22581
- 22424

m
1036

152
516

_PRECLEANER' .....0....oovvinn.nn. e R e
ELEMENT. - air cleaner PR Ll \ '

_ NUT-5/16" -18flange ...... R NN

- HOUSING -.air cleaner o
. BOLT -1/4" - 20 x /2" tapping, washer hea

" SUPPORT -aircleaner............... R U S

" GROMMET -subber ......... SR e

. VALVE - breather cap

AIR CLEANER -

DESCRIPTION - | ' . <. REQD

NUT-Wing 1/4-20. .. oo i T
COVER -aircleaner- .. ... .. ... ... s .

.................. L R S

SCREW - maching #10-32x 11727 .. . oo i e
WASHER-#10 . ........ e L
DEELECTOR-ai_I...‘.'..:.' ..... e e P
TUBE -airintake .. ........ PR e R ..
FILTER - breather .. ... ... e e e e
CLAMP - hose

..............................................

TUBE - breather -...............<....... e R

COVER -glement...........0........... e T .
NUT - lock 1/47-20 .. .0 ..o P

SPACER -aircleanerstud ............ . ... .. .. i e

HOSE - breather ... ... ... ... ... ..., e N e
/0" RING - breather cap ..
SCREW™ #8x 3/4" selftap -
"CLAMP - breather cap

........................................

.......................................

ES

.

.17‘




&

i *.
VoA

b

F
.
%

ll

Lppiiwas v it T

‘MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4o1sPs.‘4029#s-c0MPAcr TRACTORS 19 -

'REE. _ PART NO.

C 33468
C 37226*
'NSS
'C 31893

C ' ..30074 .
C 27233

192- 18

C 34117
© 182- 559
. C 22369
10 C 29957

WOND D WWN = =

.11, C 29506
12 187- 1511 ~

13 . 18- 1
14 . 131~ 934
16 C .37536*

16 c. 31977* .~

17 113- 4+

18 129-- 101~

19, C 35201

29868
29869
29965
29966
30015
29967

nQndnnn-

- ENT N N WRN = .
O
N
©
1)
@
©

Printed in U.S.A."

C 37227*

28962

CHOKE AND THROTTLE |

DESCRIPTION

CONTROL - throttle
CONTROL - throttle .-

................................

HANDLE - throttle control orange (use 035291}
CONTROL - choke
CONTROL - choke
HANDLE - choke control, black
CLIP - doubie cable

NUT - No. 10 - 24 flange lock'.

BOLT - No. 10 - 24 x 3/4" phllllps black . ........ R
BOLT - washer head #10 - 32)(5!16"..-....‘....‘:...".. '
BRACKET -chokecable .......... .. ... e

CLiP - retaining, choke cable y

.......................

SCREW - tapping #10 - 32 x 1/2" ... ... ... ... .. L
BOLT - At 220 x 1127 L L T PR .. .
-NUT - 1/4'* - 20 flange lock .. .. L". R, e
--BRACKET - wire stand'off . . ............. S
CLIP -wire*. . ............. e

_BOL'F—'1/4”*.- 20x L O S

NUT - 1/4”

CARBUHETOR

, CAHBURETOR fuBI {3016PS 3018PS 4016 4016PS 401 8Pg) -

1.
CARBURETOR fuel. (3020PS 4020PS} B -1
KIT - float ..... S A U D S
JET - power (3016PS, 3018PS, 4016 4016PS 4018PS) .1
JET - power (3020PS, 4020PS) ...................... 1
JET -idler . .........c....... P N
KiT-repair ........... ... ... .. .., e -1
GASKET AND-SEAL PACKAGE..,' .......... O .
. GASKET - mounting .. ..... 1
SCREW AND PLUG PACKAGE ....... R 1
. VALVE-inlet..................... L e . B
VALVE - idle adjust e e e e e e e e e 1
SPRING - tensmn ..... e 2

..................................
...............................

" LOCKWASHER - No. 10 (early productlon} ........ e

...................................

'REQ'D

© July 1995




200 - - ) X Lo I S ‘ . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS =~ 21
| {1 ! N ' ' . O . PR ! * T .' o, . - N
‘. ﬂ' o T : . » N - BLOWER HOUSING AND GOVERNOR _
P Y | REF. PART NO. . - DESCRIPTION = .. c o REQ'D
b ' 1 €. 32308 HOUSING -blower ................. e SPTURI weee 1
i 2 163- 22 ~ SCREW -tapping, washerhead 1/4""-20x7/16'". . ... ...... ... ..., ‘
' 3 C . 32444 HOUSING -cylinderair LH. >, . ............ PR e 1
\ 4 C 32445 . "HOUSING:evlinderairR,H. .......... .00 oo Do, 1
5 187- ' 1073  SCREW -tapping, washerhead 1/4'"- 20 x 5/8" . 2
’ & 195- 102 - WASHER-1/4" . .. .. ... P T P N 2
L7 c 32445 BOLT -5/16”- 18 x 3/4" washerhead ....... .. e s 2
g8 187- 1073 . "SCREW-1/4"-20x5/8" tapping, washerhead . .. ..c..... ... ... 4
9 C 32447 °  CLAMP-wire ................. P S 1
10 195- . 518 WASHER-1/4" .. . . e 4
1 - C . 203760 | SPRING-governor ... ... ............ .0 00 e 1
12, C 29506 CLAMP -cable......... PO N S ST |
13 . C 28719 ° BRACKET-cable ..... DU i e ? 1
14 187- 1511  SCREW - tapping #10-32x 1/27 ... .00 0 T 1
15 - 182 49 SCREW - tapping #6-32x5/8" ... .. 0, ... . ... 1
16 C 20371 ' SPRING-idlesetting ...... A 1
17 C . 3231 ARM -governor. ................oooeenni..! e ' 1
18 121- 3 BOLT-1/4"-20x1/2" washerhead .._..0 ... . ............. 2
19 195- 102 . WASHER-1/4" ... .. ... ... o 2
oo 20 C 20375 = BUSHING -drm, governer . .. .. e 1 N
- 21 NSS SCREEN - blower housing {notused) ..., .............n0 ... 1
i ‘ 5 22 NSS Y PLUG-screen{notused} . ... 7......c......... P LI L1
| . V23 187- 1036 °  BOLT-1/4"-20x1/2"flangelock ........... AR T . - UAR . T
I . .
o/ o .
f. —
\ Printed in U.S.A, : | o  July 1995




i o . © . MODEL 3016PS, 3o1aps, 30209, 4016, 4016PS, 4o1aps, 4ozop's COMPACT TRACTORS 23
. ' " N !r:_’_ | . '
, EXHAUST PIPES AND COVERS
L REF.  PARTNO. - DESCRIPTION. L e ~+ REQD .-
"1 C . 32321 . COVER - exhaust pipe L. oo o e P B
.2 ..C . 32322 . COVER - exhaust pipe R.H....... P e e
- 3 C 26207 "GASKET -exhaust:............ T e : 2
4 C 32324 - PIPE-exhaustR.H.,........0 ..., O T
5 c 32325  ° PIPE-exhaustLH. .......... L T L 1
6 ‘81, 512 - . BOLT-5/16x5/8"sockethead . ................ SR _ 4
7 192- © 404, LOCKWASHER -5/16" ............. T 4
8. NSS - SCREW - 1/4" - 20 x 3/8" washerhead (use c*f” 1897}, ....... 2
- g .C . 3417 CLAMP “exRaust . .....ovirieeniaen s et s 2
o - 129- 102 . NUT-5/16"-18 .................. PO . -2
10 - C. 32455 CLIP-“J " wWire ..... cooviiiriennnne. ... PR 1
-1 7 187- 1808 SCREW - #10-16'x 5/87 ... . .. ... ... .. ... . ... 1
12 . 193- 70 LOCKWASHER #10 external tooth ............. e 1

MUFFLER AND SHIELDS B

1. C . ' 31597 SCREW 1/4” 20x1/2b|ack A J U 2.
"2 +C. 31415  SHIELD - head.baffle extension L.H. P |
3 CC . 33425 ' IMUFFLER exhaust P P P e, 1

4 . . M3. 208 " BOLT-378"-16x 1- 1/4' .......... e ' 2

b 192- 21 LOCKWASHER -3/8" .. ... . . o s e . 2 .
6 . c 31420 . STRAP-mounting...:...,..:'..........................:' ........ 1
7 C. -31421°  SHIELD-muffler............. R e
8 . 113- 3 BOLT-1/4"‘-_20‘)(3:’4"?16‘)( ............. et AP e i 2
9 131. . 934 NUT-1/4" -2 flangelock ............ el P " 2
10 ]87- 1036 - . SCREW 1/4" - 20)(1/2' Se|f~tap A e PUCREY B

E “

Printed in U.S.A. .+ SRR o . July 1995




!

24 T T g . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS ~ 25

 PTO ELECTRIC CLUTCH

-4 . . .. REF.  PARTNO. . 'DESCRIPTION = | A = " Read
' . . 33198, ° CLUTCH-PTO ............ SV L T E

32382 ARMATURE - clutch :

1

"2 C . o
3 - ¢ 3238 ROTOR -clutch . . . .. e 1.

4 ¢ 32384 FIELD - cluteh . i e e e 1
5 -  C- 32381 = KIT-spring and Nut. © . ...l .ot s v D 1

6 . C 33199 BRACKET - anti-rotation . .............. e e 1

' 7 13 206 BOLT -3/8" - 16 x'3/4" (secure with teflon sealant). e . 1
8. 192- ° 21 . LLOCKWASHER-3/8"............. P S 2

g .. C 33200  SPACER:CIUtCh .. ottt e e e T

<10 C 31615 WASHER - clamping ............ e e "1
1 . C 31976 KEY - 1/4" x1/4" x1-1/4" . ..o, ... S 1

12 14 203 BOLT-3/8"-24x1-1/2"(use31ftilbs. torque) . ............. ... T

Printed in U.S.A. . o L July 1995 -




. ,-—\: . . .

. 2/{_’;_

" REF.

" 24
. 24

MDDEL 3016PS 301 BPS SOZOPg 4016, 401 BPS 401 BPS 4020PS COMPACT TRACTORS 27

FRAME FOOT PADS AND BELL‘!r PAN

. '3018PS : before PIN 14181900
.. 4020PS - before PIN 14184000

~ PART.NO..
1 '€ 33512
"1 C° 34168
1 C- 33514
o2 C 31610
3 C 24137
4 C' 22023
5 ' 131-'1318
.8 C . 27508
7 131- 1352
T 9 113- 208
10 - C° 30458
10 ¢ 30460
10 ¢ C 30482
10 C = 30464
11 121- 106
12 .- C 31368
12" C 33488
13+ ¢ 14730
14 . 192- ° 23
15 113-° 424
15  166- _ 85
16 138~ 2073
17 . C 18373
8. C .'31597 .
18 C 33576
19 _C .30274
20 . C 31359
20 - C - 33548
21 187-- 1036
21 C. 33576
22 C 31967-
23 C ''31389
.23 C 33580
C . 35067 .
NSS :
8-3121-27

NMUT - lock 3/8"" N.C.flange . ... ... ..........

L BOLY -3/8" - 18 x1-Wa L L

" FOOTREST .H. (3016PS, 3018PS, 3020PS) .l e
FOOTREST R.H. (3016PS, . 301BPS, 3020PS) shown

" FOOTREST L.H. (4016, 4016PS, '4018PS, 4020PS)

: FOOTREST H {40186, 4016PS, 4018PS; 4020PS)
BOLT - 6/1T6" x 1/2"”" N.C. flange fock . ... .. ... .-
CAP - |nstrU{:ent panel (4016} shown ... ......... ;
CAP - instrument panel (3016PS, 301 BPS 3020PS

FRAME -

- FRAME -
* SHIELD -
. SPRING -
. HINGE -

3016PS, 3020PS, 4016 4016PS 401BPS ALL

DESCHIPTION

ERAME - main {4016PS, 4018PS, 4020PSI .......

oif tank . . ...l e
fatch. .. .. e
frame. . ... e
‘NUT-- lock /2" N.F i '
. PIN - attachment

main {3016PS, 3018PS, 3020PS! e
main {4016) shown '

..............

'4016PS,  4018PS, 4020PS) .. o L

SPACER'

BOLT - 1/2"
BOLT -

PIN - fatch
SCREW -

] rear, frame (3016PS, 3018PS 3020PS}

LOCKWASHER - 1/2"
-13x 17
127 x 1",
PIN - roll 3/16" % 1 114"

12 pt. flange S et

20 x 1/2" black
- 20 x 5;-1-6’" black

.............

LENS - display.’. . .. .. ... ... .. AP TR

COVER - access [4016) shown .. ... ....... L
access (3016PS, 3013F'S 3020PS,

COVER -

4016PS, 4018PS, 4020PS).. . ... v el

SCREW - 1/4"”
SCREW -

/4" -

=20 x 172" self tap (4016) e

. 4016PS, 4018PS, 4020PS)_ e e

SCREEN - tower side. .. .. ...... e e e .
PAN - belly {4016) shown :

PAN - belly (30T6PS, 3018PS, 3020PS BT
4016PS, 4018PS, 4020PS) . . ........ ... . ...

RETAINER - belly pan 17"

.......

..................................

transaxle - mountmg e '

I ‘ I 1/4” .
SCREW.- 1/4"

20 x 516" black {3016PS, 301 8PS, 3020PS

HETAINER belly pan short {use C35067 cut to Iength} P

.:#b—-"-—a;a.b..bmmr&-aea—*ﬂ*

' cc :
= RBNNPE BN

" REQ'D

T3 - .

- N W N —

—

©July 1995




' . . - ' . s C } . - -
a . . . T . e . . PN
-

w

.78 I o B ‘ o . . o oL , T - C . L e - '
R Lo . L SRR " MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS
L . e _.‘ . - ) L ’ ' A» i . ' ‘l . L. 4 ' I-" . I . . - - CR ’ o
. : 4 . ' - FRAM'E, FOOT PADS AND BELLY PAN.
‘ 3018PS - PIN 14181900 and after

- S . o 4020PS - PIN 14184000.and after .
| REF. -* 'PART NO. ~  DESCRIPTION . - o ' . REQ'D B
1° C 44830 ' FRAME- main (3018PS) .. . ........... I . -
' 1 C 44831 . FRAME - main {4020PS) . :% .. .... ... e S 1 S
. ] 2 . C 31810 SHIELD, - oil tank . . . ... .. A PR g e .
- 3. .C 24137 SPRING)-'latch ... . ..... e R T | '
4 C 22023 HINGE : frame . . . . .. ol U S e L2 L
) 5 131- 1318 . NUT -ldock 1/2 N.F. oo e L2 -
6 C 27508 " PIN - attachment . : . ... e S . o2 o
: 7 . ".131- 1362 " NUT - lock 3/8"N.C. flange . ...:....... IR T S -
: 8 . 113 233 BOLT - 3/8” - 16 x 1-3/4 . ..., .. P T e 4
» 10~ C* 37132° FOOTRESTLH. (3018PS) ... .. ........: ST . 1 ‘
10 C 37134 FOOTREST R.H. {3018PS) shown ............. I 1 s C
& . . 1@ € 37136 ., FOOTREST L.H. (4020PS) ... ... N -~ :
10" . C 37138  -FOOTREST R.H. {4020PS). .~ ... ... S S T
; 11 © 121- 106~ BOLT - 5/16" x 1/2"" N.C. flange lock . . . ..... .. ........ 4 .
; 12 . C 37167  CAP -instrument panel . ......_. PO . 1 SRR _
i ] 13 . C 14730 ° SPACER -rear, frame . ....... . el e "2 S
14 192- 23 LOCKWASHER - 1/2" ¢, ..., e P 4 o
| ) 16 ¢ 113- 424 '~ BOLT - 1/2. 13 x 1" transaxle mounting . ............ . "UAR . e
; 15 166- 85 BOLT - 172" x 1", 12pt.flange ... ... _............. .., UAR. . - :
; v 16 . 138- 2073 PIN - roll 3/16" x 1-1/4" ... ..... e 2 - :
i 17 +C 16373 PIN-latch ............ ... ... ... e .2
18 C. 31597  SCREW - 1/4" -20x 1/2"" black ...... .......... o £ .
18 C'- 33576 | SCREW - 1/4" - 20 x.5/16" black .. .... . .. P . 8 : .
19 C 30274 - LENS-display.................... e e S : ‘
.20 . .C '3354B ° COVER - access ..... A [ A P oo
. S 21 C 33576 SCREW - 1/4"" - 20 x'5/16" black ............. .. .. e 3T
; . ) .22, C 31967, SCREEN -towerside. . .... ................... . .. Wi 20 s o
| - ' .23 C . 33580 '.PAN-belly..... R e P A e
24 G 35067  RETAINER - belly.pan 1" .. ... e . . 5. : :
. 24 NSS - . ¢ RETAINER - belly pan 3/8" {use C35067 cut to length) . . ... " 1 R
! 26" C_ 45049 - - CUSHION -LH. .......... e e 2 S |
! 25" C 15410 « CUSHION - RH. .. .. ... .. v, ce 20 , :
| 26 .C 45050  WASHER-LH...............«..... e o2 -
.26 _,1956- 2029,  WASHER -RH. .. ....... ... ...... . e T
. © .27 A95- 520 WASHER - 5/16" . ... PRSP e e 2
. . © o, .28 1192- 200 LOCKWASHER.-5/16" .. ................ ST S . 2 o
. 29 113- 101 BOLT-5/16" - 18 x 172", ... v oo DR 2. S
' ‘ 30 C . 37140 . PAD-footrest L.H:............ . ;' ........ e - L - L
30" C 37141 PAD - footrest R.H. {shown)' ... ... .. S e .
| . - . . s P .
|- < b - . o . .‘ - .- ) .
X . - _ “ . . ) ' - a
. Lt - . : ' . . . ) N v T . ) .
R S o T e e B8-3121-29 . ) S C e July 1995 - o
> A - ' i . L




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS,

REF.

WO~NDO R W

. 4
' .

PART NO.
c.' 31353
C - 37312
. C. 16362 -
. 132- - 334
C: 29314
..C 30126
€ 30004
C' 33467
C - 3161
121--  106.
_-C . 45043
13157 934
C 31597
. 187. 1328
C 31366
G 31612

" Printed in U.S.A.

HOOD AND GRILLE

4020PS COMPACT TRACTORS 37

. DESCRIPTION . | REQ'D
CHOOD.... 32l P e 1
~ HINGE - hood {not shown).is welded to hood .. .........0....... 1
ROD -hood hinge ......... F T SR 1
PIN =.cotter 1/8" x 3/4" ... ... .. e 3 A
BUTTON-push, hoodrelease. ..................... ... ... 0. R S
ROD -push, hood release. .. ... ... . . ... ... .. ........ !
© SPRING-release........................ c... ... ... 1
LATCH-hOOd,. .......... 1
BRACKET -hoodstop .................. PR [ 2
" BOLT-5/16" -18x 1/2" flange lock .. .. [ AP 4
GRILLE,. . ..... T S A 1
NUT -1/4" - 20 flange logk ... .. S e AT e o 2
SCREW -1/4"-20x1/2"black ... ... S P - L2
- SCREW -#8-18x3/8" .. ... . i P 1
SHROUD -headlight. .. .. .. .. ... ... ... T U
SHIELD - heat .%o e e T
N
July 1985




32 ' e . - MODEL 3016PS, 3018PS; 3020PS, 4016, 4016PS, 4018PS, 4020P's COMPACTTRACTDBS . 33
N B y - — - . , : — o S L SEAT FENDERS AND TOOL TRAY
' ' S ‘ ' : . . ) 3016PS, 3020PS 4016, 4016PS 4018PS AII
P * 3018PS - before PIN 14181900 o
) ' : 4020PS - befare PIN 14134000 .
- .REF. PART NO. DESCRIPTION ' - . REQD
1 C 31020 . SUPPORT. - seat, front shown {3016PS, 3018PS, 3020PS) .......... 1
1 *C° 31021 ' SUPPORT - seat, front (4016, 4016PS, 4018PS, 4020PS) .. ... ... .. T
2 c . 26827 SUPPORT - seat, rear {3016FS, 3018P5, 3020PS) .. ... ........ ... 1
- L2 C o 27224 SUPPORT - seat, rear (4016, 4016PS, 4018PS, 4020PS) ............ k|
-3 113 427. - 'BOLT-1/2"x3-1/4" {3016PS, 3018PS, 3020PS) ................ 2
3 . 113- 441 © BOLT-1/2"-2-1/4" N.C. hex {4016, 4016PS, 4018PS, 4020PS} 2.
4 13- 424 © BOLT-1/2"x 17" N.C.hex ... 0o e, 1
4 113- 118 - "BOLT - 5/176”:45/8’ ......................................... 1
5 192- 20 LOCKWASHER-5/16" . ... .. ..o ... ...... el 1
5 192- 23 LOCKWASHER - 1/2" .. ... .. o .. LT 4
C87 C B1004 . TRAY MO0 e 1
-7 C ".016429 - "PIN-seathinge....... ... .. ... ... ... .. . ... .l . 1
8 c . 30071 . *-SEAT - shown (black} (3016PS, 3018PS, 3020PS) . ... .. gt 1,
8. C 30066 - SEAT- black (4016, 4016PS, 4018PS 4020PS) ................... 1
"9 c 29812 WASHER -speCial « . . ..ot e 4
) 10 195- . 2175 . WASHER -5/16" x 1-1/4" 0D, ZINC o 4.
1 13-, 102° BOLT -5/16" X374 . e 4
12 C. 31006 . SPRING - seatswntch..._;.,...........;.'....-. ....... PP ' 1
13 121- 106 BOLT-5/16" x 1/2" flangelock . ;oo oo ineiiin i, 10.
14 C 33474, HINGE ASSEMBLY - €A .. ... SR
.15 C 26526 TCAP-SDIING .. 1
16 - C 14728 - GRIP-shiftlever . .. ... . e e 1
17 c 27594 LEVER -shift ... ..o s N R
18 195- 626 WASHER-7/16Y" . ... ... .. .. ... 1
19 C 17216 SPRING -shiftlever. . ... . . . i R
20 . £ . 30489 WASHER . .. e e 1
21 131-. 1216 . NUT:lock 3/8"N.C.hex ........................ e e S
2 . C ' 29305 - CAP-spring. ................ e . T . 2 .
23 C 29306 SPRING-seat..............c........... T e 2
24 4113 102 BOLT-5/16"- 18 x3/4" ... .. . . .. ... ... .. -3
25 - 131- 911 - NUT-5/16"-18flangelock ....0.... .o C 7
.26 . C 20942 REFLECTOR -red, rear fender .......... S A 2
27 C 32386 . FENDER-R.H. (3016PS, 3018PS; 3020PS} . .....:... ... P N B
27 - 32385 FENDER - L.H. shown {3016PS’, 3018PS, 3020PS) ... ............ . 1
27 - C 323388 FENDER - R.H. (4016, 4016PS, 4018PS, 4020PS) e 1
27 C - 32387 FENDER - L.H. (4016, 4016PS, 4018PS; 4020PS?. e B
28 - 182- 547 SCREW -1/4" - 20x1/2” ........... P e R 2
29 . 13- 934 NUT-1/4":....... e e R PPN 2
. - Printed inU.S.A. o o CoL w July. 1995




REQ'D

c;)Mw_l_l_l_l_l—*-_—l_lﬂ—-la

—_
—

July 1995

v B ' MODEL 3016PS 3018PS 3020PS 4016 4016PS 4018PS, 4020PS COMPACT TRACTORS
" SEAT,. FENDER AND TOOL TRAY ‘
; Use PIN and AFTER: .
"3018PS - use PIN 14181900 and after
4020PS - use PIn 14184000 and after .
’ REF. " PART NO. ' DESCRIPTION " : o
1 C 44925 SUPPORT- - seat, front {301 BF‘S) e e
1. C 44928 SUPPORT - seat, front (4020PS) . ... .. e e
2" €. 37266 . SUPPORT “seat, rear{(4020PS). .. . ... ... ..
. . 2« 'L 372865 - SUPPORT -seat, rear (3D18PS) . . .. .. .. ... ....... ..
3 113- 427 BOLT - 1/2" x 3-1/4"" (3018PS} ... ........ [
3 113- 441 . BOLT - 1/2"7'x 2- 1/4" (4020PS) .. .. ...
- "4 - 113- 424 - BOLT - 1/2" x 1 N.C. hex ... .. Sl e .
4 113- 118 BOLT - 5/16" x B/8"" . .« ... ... ... ... .l
5 192- 20 LOCKWASHER - 516" ... ... e S
5. . 192- 23 .LOCKWAGSHER - 12" . PR eI e
‘6 -C 37017 °  TRAY -tool...... e e P
‘ 7. C - 16429 PIN -“seathinge . ... .0 ..¢0........ e P L.
| 8 c 37151 SEAT - operator’s . . ... e e Wil
9 C’ 37299 BRACKET - switch™mounting ... . .. .. ... ... e
10 13- . 2 'BOLT—]/4”—»20x,f5!8"...'.'.-.| ........
11 C - 44929 . COVER - shift lever (3018PS) . .. e e
11 C 44930 COVER - shift lever (4020PS) : ... ... ... L e
12+ C 37462 SPRING - seat.switch . ......... S e e .
13 121- 166 BOLT - 5/16'* x 1/2' flange lock... ... ... R
- 14 C 371562 HINGE ASSEMBLY - seat. . . . . e e e
; 15 C 26526 'CAP-spring......... e s e .
: "160  C 10487 KNOB - shift lever . . ... . ... ... e T
' 17 C 44931 . | LEVER - shift{3018PS) ... :.. ... ........ T .
17 -~ C 44932 LEVER - shift {4020PS) . 5 . ... ... .. .. PP
) 18° 195~ 525  WASHER - 7716" ....... .. TP
19 C. 10482 © "SPRING-shiftlever .......c... .. ... ... ... .. ...
. - 20 132- 3107: TPIN-cotter 1/87 x 1% ..t T
21.° C 37460  COVER-plate. .. .%.... S
22 € 29308 CAP - spring . ... .. P
23, C 29306 SPRING -seat.......... e e e e
- 24 113- 102 BOLT - 5/18"" - 18 x 3!4” ......... P
25 .. 131- 911 - NUT-5/16"" - 18flange lock .. ... ....... P A
26 C ~ 37428 . ' PLATE - shift pattern {(shown) {3018PS} ................
26 C 37430 '. .PLATE - shift patter {4020PS) . .. .0 ., e T
27, C 37154 FENDEH R.H. (3018PS). . .. Cee e e
© 27 C 37163 ' FENDER - L.H. shown {3018PS) L
. 27 C 37156  FENDER - R.H. (4020PS5) . ... ... . .... e e
.27 *, € 371565 FENDER - L.H. (4020PS) . ............ PN
28 - C 31597 . SCREW™- 1/4” -20x 1/2" ...... . ......... AP
29 131- 934 NUT-1/4" ... ... L
.30 C:- 42155  PROTECTOR - tail light ....... I
L S [ e o R . Printed in U.S.A..

Hadngr s -



© MODEL amsps 3018PS, :mzops 4016, 4016PS, 4018P5 4020PS COMPACTTRACTORS .37

MAN UAL STEERING l4016)

S
I
m
Rl
.
r
=)
3
=
Q

i . . . DESCRIPTION ~ : . . - ' REQD
~ - "1 113- 206 .- BOLT-3/8"x3/4’N.C.hex ............... EI P ‘
2-°¢C 26325 WHEEL -steering ............ e e S .
3 c 29044 - "PIN-pivot ...l e
.4 . C:. 33940 SHAFT -SteRriNg . ..vovirveerienrtinirae e T, L
5 - C 20812 WASHER-3/8"x1.4" ........... S
6. - 13- 247 CBOLT~3/87-16x3" ..o . oo il DU e
7. c. 14201, 'WASHER - SHIM . e e
8 131- 1352 NUT - 3/8" - 16 hex lock (tlghtentoatorque of451’1 bs.) .«.......
: 9 C-- 27601 BUSHING .. ... o i e

10 138- 143 PIN-voll 1/47-21/4" .o oL |
11 196- 541 - WASHER-5/8"......... R SO N U
1 195 2206  WASHER -shim.060"..... .. e R U
12 C. 33309  GEAR-Steering. .. ...
13 . C ° 33308 . BUSHING -sleeve

...........................................

.........................................

- .15 195- 2069 . WASHER- 5/8 zing plated
16 ~C. 15036 . BUSHING -flanged nylan .. ... ...t et i eaea e,
17 . C 44378 . SUPPORT - steering gear (lncludes 1tem | e
18, C 33945° TUBE-steering. .......ovvree e e e

.19~ 195- 103  WASHER - 3/8" |

..................................

...................................

Printed in U.S.A.~ - July 1995

-

N s . N ' -
' i . B [ . T [
“ ) . - . )
. . . ' =,
. J’ N n . .
- . . . ' . .
.. e K .
- N . ‘r -t g T ‘.
b - [ . -
. PR - . . ' - .
. : - . . a . ) -
. . -
o, - . " o . ,
R . ' 1 . HEE
. . .
' ° ! - . . ' : '
. ' “ . . .
. g .
. - . . A
¥ 1 . . - .
- : ' - . N - *
B - ' . .
Il ' " ‘ N . K B
* . . .
o« N . N 1 " ' ) "
N N . s
B . . ‘ - . : P el
- e L S ey AT




T2 . . .
' REF. . PART NO.
1 C .18812
1 C 40687 -
T2 195-° 5485,
3 C 45088
3 C 31341
3. C 45086
"3 C' 31340*
- "3  C .33637*
3 ° C 406390**
3 C. 408688**
Y 4 . 'C 27902
_USE ON . 4  C 28232
.MODEL 3016 -5 .- C 22278
» : .6  C. 11906
6 C 13716
7 219- 404
8 C. 131086
.9 . 132- 311
10 C 25855 -
10 © C . 25856
11 . C 28226
12 187- 1910
. Checkthread rotation for 13 C . 44806
correct balljoints. 14 182- .23
S ' 15 129- . 165
16 129- 3865
) 17 2-C° 44641
18 - C., 44640
. 19 C .22568
: 20 - 219: 17
- S 217 13- 208
227 . 129- 103,
i
N ' ‘ P . .
(v (o
E
§

| 83121739

'DESCRIPTION ' '
_AXLE - front (3016PS, 3018PS, 3020PS)

- SPINDLE - L.H. {3016PS, 3018PS, 3020PS}-

_FF'ioNT AXLE

AXLE - front.shown, {4018, 4016F’S 4018PS 4020PS)

WASHER - SPacer .. c.. .t it .
" SPINDLE - R.H. (3016PS, 3018PS, 3020PS}

SPINDLE - R.H. shown {40716)

SPINDLE - L.H. (4016, 4016PS, 4018PS, 402OPS)

- SPINDLE - R.H. {4016PS, 4018F5, 4020!3’31|

SPINDLE - L.H. {4020PS) -
SPINDLE - R.H. {4020PS) shown .. "

RING -.retaining, spindle (4016, 4016PS, 4018PS, 4020PS) .

RING - retaining, spindle (3016PS, 3018PS, 302@pS) .. .. ..

PIN - retaining, axle PIVOL . .ot i e e
WASHER. - thrust (3016PS,,3018PS 3020PS)

COVER - iubrication fitting

TIE ROD - (3016PS, 3018PS 3020PS]

WASHER - wheel spacer . . . =.n%" ... .. P L.
BOLT - 3/8” 16 x 3/4""'N.C. hex head .....:..... .
LINK - drag (4018) - . . . ... oo L e

LOCKWASHER - 1/2'* zinc . ... -
NUT - 1/2’" N.F. R.H. thread, lock ..............

CNUT - 1/2 N.F. LH. thread, lock . ... 0.............. ‘
CBALL JOINT - 1/2” LH. thread .. ... ...0.. ... .. .. ... ,
" BALL JOINT - 1/2" RH. thread . . .. .. .... S
“PIN -axle pivot .. J. Lo
FITTING - lubrication . ..+ . ... ... e S e -

BOLT - 3/8“-16x1 14

NUT - 3/87 - 16 .. -....0. PR e e

.*Llse before PIN:

.b _**Use PIN and after:
© 4020 PS - 14180301 |
- All'Other models are before RIN

“WASHER - thrust (4016, 401 6PS, 4018PS 4020PS}
FITTING - lubrication . . ......:«......... e

PIN - cotter 5/32" x 1-1/4" .. ... ..... BT }
TIE ROD - (4016, 4016PS, 4018PS, 4020951 T

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS - - 39

REQ'D

MNNARNNNOBE S aDb =a NWWE D SR == 2 AN ==

Juiy-1995




' i ) ‘ i " . ) R ) i I o ) .‘ . . [ . . . " . ln '. .“ - . ’r . ' ' i “ }
. : - o A Lo R " . . .. MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS =~ 41
b R o - BRAKE ASSEMBLY .
- . 'REF.-  _ PARTNO. ~ DESCRIPTION - . o ‘ : " REQD -
S C 33942 - PEDAL-brakeactuating ............ T S R I
T 2 C 26381  ARM-brakepedal...... ... ... ... ol ol A
3 138- 2073 PIN - roll 3/16” x 1-1/4" ......:. . ..... S PR UUFRE
- .4 C- 31860 - SPRING-retyrn ..... P 1T
5  C 31662 GUIDE-neutral return {shown) 4016 ... ..." Dl 1
5 e 33759 . GUIDE - neutral returri {3016PS, 3018PS, 3020PS, - ‘
N = . ' .4016PS,4018PS, 4020PS} .....\...... U S et 1.
.. "6 - C 31604 ACCUATOR -parking brake ............ e e 1
' "7 C 31661 - LEVER-brakelock ... ... ... ..... ..o oo i 1
. . B C - 21942 SPRING-brakelock ..... ......... T R 1
9 C . '31605 * CAP-accuator ....... ... ........0...... ST e PR
10 .. C . 33427 BAND - brake. ......... PO e 1
1 € 23910 . PIN-clevis. ... ...... NI 1
120 113- 2262 0 BOLT-3/8" - 18X 1-1/27heX o ooviein e A
©13. ., 1290, 143 NUT-3/8" - 16special .. ... .. ......civveenlo e 1
14 .-C - 23899 ARM -bfake .. .....0........ .. e e 1
L 15 "C ' 24761 - ARM -brake {includes adjustmentnut} ........ ... PR T
S 18 €' 40646 .  GUIDE - brake actuator. . . . . S P S v 1
17 . 195-- .533 . - WASHER-.531"1.D....... ST RN e 5"
18 - 132- 3100 . PIN-cotter 1/8" x 1" L. . . .5
19 ° C 28978 CLEVIS . .. e i o
20 . 141- 4L PIN-celevisT L. e e 1
i 132- . 321 PIN.-cotter. ... .... U S e e e 1
2. .C 31993 ‘ROD - brake {4016, 4016PS, 4018PS, 4020PS) ... ........... PUDOURREE
'22 - C 31992 . 'RODTbrake (3016PS, 3018PS, 3020PS) ... ...l R |
23 *C 31975 - ° PAD-brakepedal.... . ........ e i
24 . C° 44380 BRACKET - support (3016PS, 3018PS, 3020PS, . - ;
. ST .. 4016PS, 4018PS, 4020PS) ........ e AR S -1 -
) 25 - 113 206 BOLT-3/8" -1Bx3/4"™ ... . oo a
- 26 192+ 21 LOCKWASHER-3/8" ... .. o ' e i 4
- 27 195~ 2083 . -WASHER .............. il 1
.28 - 195- 103 "WASHER - 3/8"" ... ... I el : 2
o FRONT AND REAR WHEELS :
1 - C- 30913 WHEEL - rear, 5 bolt (3016PS, 3018PS, 3020PS) -
SRR ‘ -7 for23x8.50- 12tire . ..... e e 2
: 1 C. 30917. ~ WHEEL - rear, 6 bolt (4016, 4016PS, 4018PS, 4020PS) shown .. . . .. 2’
1 C . 30922 .  WHEEL - rear, 5 bolt (3016PS, 3018PS, 3020PS} - . »
' - : for23X10.50-12tire. . ........ . onnnnn P e 2
’ 2 - Cc 2763 BOLT - rear wheel (4016, 4016PS, 4018PS, 4020PS) ... ........... 12
-2 c 10314 BOLT - rear wheel (3016PS, 3018PS, 3020PS) ... ..:......... .o 10
3. C 30012 . WHEEL - front lincludes bearings) ... ... .. .. .. i 2
§ .4 219- 403 . FITTING - lubrication ... ... ...ieeeeloeeeianen.. PUNUUUEIS 2
5. ..C 44499 - BEARING-wheel ... ... .. o e 20
6 C 28965 ' CAP-hub, ffontwheel (optional) .. ......0 .. ... . ... ..o 2 -
7°  C -44478 . CAP-plastic, front....... R T, e 2 .
8 C 28236 - STEM-valve................ e 4
! .C 13106 °  ° COVER*-lubrication fitting. ... ....... e e v /2'
. " wf - " ' s ‘ .<' - : .
Do {3 (7
- ) Printed in U.S.A. R - ‘ . © July 1995 ¢
i

‘ : L e
et R




FE

NN N T Ay
Iz YN tﬂ'ﬂ'
WEEL .
> =t | ? VOB
I‘é,//\“""l’ Sy

P Sy .-

m-4

REF.

X ENE- R R SR

PART NO.

C 23843
. NSS
c 12713
¢ 24804
C 24803
c 13241
T C 13385
C . 13266
¢ 28281
.G 30029+
'C 36902**
e
221- . 3
C ' 16699

. C 22638 °

126-- 128

C 16700
C 22637
C 26342
C 13196
C 36935
C . 28241

G '33305

* ®

*

. CASE transmission {order C24843} e e ‘

TRANSMISSION AND FINAL Dnivs'

DESCRIPTION ‘
CASE ASSEMBLY - transmussson {includes bearings & seals only)
BEARING - fiange ‘ .
BEARING - flange . . . . ........ S A
SEAL -shaft .. ... .ol it i s
BEARING - sleeve .......... e
BEARING -sleeve :............. ... .. ... .-

SEAL -shiftrod . ... ... .. -

'BEARING -roller ....0............ R T,
DIFFERENTIAL ASSEMBLY (also includes _— '
G30030, C30031, C12562). .. ... ... . e e

" DIFFERENTIAL ASSEMBLY (also mcludes C36903 C30031,
- C125562) .. .... L e e e e e s :

PLUG - f:lleranddraln3]8”.............' ......

. SHAFT --axle, short R.H. (3016PS, 3018PS, 3020PS) D g

SHAFT - axlie, short R H. -shown (4016, 401 BPS 4018PS
ADZ20PS) i . e e e -

KEY - Woodruff, brake idler 18, 1747 x 18" ... .. e
. SHAFT - axle, long L.H. (3016PS, 3018PS, 3020PS) . ...~ ..

SHAFT - axle, long L.H. shown (4018, 4016PS 401 8PS, 402OPS)
RING - retainer, axie .. .. ...
GASKET - transmission cover . ... ....... e
COVER - transmission . . ... ... [P PR [

. BREATHER - transmission .. ... ... e .

LOCKWASHER - 1/2 .. . el

BOLT - 1/4"" x 1/2'" N.C. hext lock. . .... ... .. e )
FORK - shift .. .......
- ROD - gearshlft.......} ....... e
CRING “retaining ... .. PUNPER L

GEAR - chsterlnput...'..:....‘.‘...{............’....

GEAR - cluster input . . ... U U U SV I

GEAR * high 41 tooth . ... ...... U U

GEAR - high_range. . .......... T, e .
GEAR -low B5tooth. . .. .......... ..t e :

DIFFERENTIAL CASE . ... .. e e o

" BRAKEDRUM . .. . ... e e e e

NSS
NSS
NSS
NSS .
C 30031
C 12718
C 14223
_C- 33417
T C 14222
13- 424
166- 86
132-° 310,
195- 541
138- 2073

8-3121-43 -

 all others before PIN

GEAR - differential plnlon ....... e e R

GEAR - differential . ...... ... ... .. .. . o el
WASHER - pinion thrust T

“'PIN » differential . .. . i Tl i

PIN = differential pinfock . . .............. ST P

KIT - screw (setof four) .. ...... ... . . ..oounn.
" WASHER - differential . ... ... ... ... P
©- WASHER - spacer . . .............. e o

* (3EAR -brake idler........... e e e e .

RING - ‘retainer, brake idier ... ... ...... e aaanaes .
BOLT -1/2" - 13 x 1" hex ... . ........ T T

BOLT - 1/2 - 13.x 1-1/4"" . ... ... e e L.

PIN - cotter 1787 % 1 e e e e e e -

“WASHER - 6567 ID X 1.3120D ..\l
PIN -'spirol 3/16/" x1-1/4" ... .. R S

¢ ’ !

| *Use before PIN: '

. **lJse PIN and after:+

3018PS - 14181900
4020PS -*14184000

™
Q

. MODEL 3016PS, '3018PS. 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 43

REO D .

R N W O % 3 N 3 % R

—

— ) =
1
\

)>_n|\)..;'_.;gj_p._-..n,._:m..;_:_x_|

u v

UAR
UAR
UAR
UAR

1 °

duly 1998




=

-—— - —

@,

MODEL 3016PS, 3018PS, 3020PS, 4018, 4016PS, 4018PS, 4020PS COMPACT TRACTORS. 45

REF.. .~ PARTNO. ' .DESCRIPTION -
.. 33473 VALVE - control (repairs page 57)
218-.

c

¥
A

218-
218-
218-
218-

COURT AN

ozonN
L

>
00000080000

- Printed in U.S

HYDRAULIC SYSTEM

4016

5065 FITTING-3/4" x 5/8" 0"’ ring

5062 FITTING -5/8"x 7/8" 0" ring

5232 - FITI'!NG-QD"@IbOWZ;:......:...v....-...‘..........'...:..
27764 * SCREW-5/16" - 18.x 1-1/4" round head
361 - NUT-lock5/16%.......... R O S
29667 TUBE - valve to upper motorport . ... ... S
20658 - TUBE-valvetolower motorport ....% . bt cnnn .
31435 - TUBE - valve “out” to heat exchanger
33234 MOTOR - hydraulic {repairs page 55).....:. ca...n. ... v

28949 SEAL - motor to transmigsion

33644 - TUBE-filtertotank . _..... e

33856 HOSE -formed 90°. . oo
29697 HOSE-3/4" x4 .. ... sl

A

0

..................

5007. MO RING L e e

...................................

. 85 - SCREW- 1/2"-18x 1" 12 pt. flange . . . .. e .
. 31958 ~ ' PUMP ~hydraulic 1/2" shaft (repairs page 53)
33423  HOSE-pumpinlet .,... P R, e,
33180 RESERVOIR -oil ......... R A N
34175 . CAP-reservoir ....... P S S
31295 EXCHANGER - heat .~ ... .. e e e e
33585 HOSE - formed 80°.... ... e e e Lt
254, ' CLAMP-hose 1-1/4" . .......... .. .. e e T
<14 CLAMP -hose 1-3/8" ... [ . i i
31966 HOSE-pumptovalve ... ... .o, o .
5117~ -FITEING-90°%elbow........... ey e
31973 CNITNUT-1/47-20 e . e
31974 “U” Clip - fetainer’. ... _... e e e
33559 FITTING - tee, 3/8" tube x 1/2" - 2

BOOT - O RING .l e e
5107, FITTING - 90°elbow. . . . .- R oSO
5007 © . . “O"RING ........... R S e

.......................

754 CAP-3/8"tube ...... ST A A SO . U
33577 BRACKET -cilfilter ... .. ... ot e
33446 ., HEAD-oilfilter ...... e e e e
21 JBOLT - 144" -20x 172" ......... AP . e

333 FITTING-90°3/8" NPTF x'3/4" barb stem’

345 - FILTER-oil ........ P

REQ’'D

July 1995




. . T i
MODEL 3016PS,, 3018PS, 3020PS, 4016, 4016PS, 4018PS,. 4020PS COMPACT TRACTORS 47 ‘
HYDRAULIC SYSTEM '
: } 3016PS 3020PS (3018P$ before PIN 14181900}
® - e 4016PS 4018PS {4020PS before PIN 14184000)
REF. = PART NO. DESCRIPTION j REQ'D .
1~ € 33473 VALVE - control (repairs page 57] T 1
2" 218-' hOB5 . FITTiNG 347 x BB e i
* . 3 218- 5007 “O" RING - . ... e e e e e e e e s - 1
4  218-'5107  FITTING - 90%elbow . | ......: SRR S P 2 - o
5 218- 5007 YO RING - e . SRR 1
6 218- 5062 ~  FITTING -'5/8" x 7/8” "O” ring . ........ T .. UAR
7  218- 5007 SOURING . L. e N S 1
' ‘9 -C 27764 SCREW - 5/16"" - 18 x 1-1/4" round’ head ............... 2
10 131- 351 | NUT.-lack B/16" .. . . i i e 2 .
11 C 29655 TUBE - valve to upper motor port {3016PS, 3018PS, 3020PS) 1
" 11 C ' 29657 ' .-TUBE - valve to upper motor port (4016PS, 4018PS, 4020PS) 1
12 C 29656 . TUBE - valve to lower motor port (3016PS 3018PS, 3020PS} M
12 C 29658 . TUBE - valve to lower motor port (4016PS; 4018PS 4020P5] 1
13 C . 31435 TUBE - valve “"olt'" to heat exchanger ..... ... ......... 1
14 - .C .30939 MOTOR - hydraulic {repairs page 55} {3016PS, 3018PS, 3020PS) 1,
14 Cc 33234 MOTOR - hydraulic {(4016PS; 4018PS, 402OPS) (repa|rs page 55] o1
- 15 -~ C  '28949 SEAL - motor to transmission ... ........ .. Ll 1
16 - 166-- 8b SCREW - 1/2° -"13 x 1" 12 pt. flange .. ... . ....1. 5. 4
. 17 . .C.-~ 33579 ' PUMP - hydraulic 3/4"" shaft (repalrs page B3). .. ... ... L 1
: - 18 C. 33551 | HOSE-pumpinlet ...... ... ... ... ..... AU 1.
" 18. € 33180-  RESERVOIR -0l ..... . ...l il i, o
20 . C 37093 CAP - reservoir .. ..o... 0 o w o 1.
21", C. 31295 - EXCHANGER - heat................ e P
- 22 ‘C 33555 - HOSE-formed 90°. .. ............. e e e oA
123 214- 254  CLAMP-hose 1-1/4”. . . ... .....:.... .. ... .t.... 8
S 24 - 214 14 "CLAMP - hose 1-3/8" . ... ..o . oo el 2
-26., -C 33657 HOSE - pump to regulator . .. ..., ...... 1
26 218 5117 . "FITTING - 90°elbow ... ..., ... U 2
! 27 C 31973 -“JUNUT- 14" -20 ...t ...... P ST g .
‘. 28 C 31974 “U" Clip - retainer .. ....... L T 4
29 C 33559 FITTING - tee, 3/8" tube X 1/2" ..... P UAR
- '30 ' 218- 754 CAP-3/8'tube....... e . S . UAR
. 31 - C 33577 BRACKET -.ail filter® .. ... ... e e e, 1
''32:. C . 33445 HEAD - ollfllter..'-.'f...'...j-.:.,...‘..'...‘.'I._....-.I ...... 1
| 33 121- 21, BOLT- 14" -20x"1/2" ... ........... e N 4
. 34 217- 333 FITTING - 90°3/8"" NPTF x 3/4" barb stermr. . ... 2 -
‘ x 35 C 33445 FILTER - oil', .. .. SO O . S 1.
T 36. C 33544 TUBE - filter to tank .. ...% ... .. R 1
.87 . C 33556 . HOSE-formed 90°.  ............. PP PP a7
38 NSS | . . HOSE - 3/4" x 4" (use C29697 cut to Iength} e c 2
3% 217- 366 FITTING - 20° 1’ hose-x 1-1/16"" - 20 UNF 1 -
40 C 33766 - TUBE-hydraulic ........................ e e oA
‘ 41 C 2B245 FITTING. - hydraulic ... ... ... B et e PR A A1
42 C 33765 - HOSE regulator_valve ’by pass w trave! valve. . ........ ]
] 43" C . 33834 BRACKET - .support . . . .. PR L - 1
. - 44 C 33218 'CLAMP-tubé.' ............... ey e 1
457 113- 102 - BOLT - 5/167 -18 x 314" .......... celt e 2.
46 - 131- 911 NUT-5/16" - 18flange ............ e L2
“ 47 196- 521 -WASHER - B/16 ... . ... ... ... . vnobiedoe . 1
X &N -
, () o .

S . 8312147

Juty 1995 -




REF. ~ PART NO. .
: 1 C 33473
- 2 . '218- 5065
3 218- 5007
.4 218- 5107
- %  218- 5007
&  218- 5062°
, . 7 - 21i8- 5007
- .9 C. 27764
10 131- 351
J 1. € 37220
1. C _ 29657
12 c 37221
12 C .29658 .
13, . G 31435
14" C 30939 °
y 14-  C 33234
| 15 C 28948
— ~ 16 166- 86
A ‘17 . C 33579
! 18 C 33551
| 19 . €: 33180
| i 20 .C 37093
| ) 21 -C 31285
- ! 22 C 33555
I 23 - 214- 254
; 24 - 214- 14
) 26 - . C 33557
‘ .26 . 218- 5117
27  C 31973 _
28 - C 31974
.29 . C 37425
30 .. 218-, 753
31 C 33577
32 . C . 33446
-33 0 o121- 2%
34 217- 333,
. 35 C 33445
.36 C 33544
: 37 .C 33556
. 38 NSS
© 39 217- 366
40 C 44920
40 C . 44921
41  C' ‘25245
.42 192- 0 23~ .
43, C .44908 -
44 C 44922
C .44 1 C 44923
45  218- 5107 -
. 46 218- 5137
% - 47 . C 45045
( ) 48. C 44911

L. 83121149

‘ DESCRIPTION . . . .
VALVE - control {repalrs page 57) R e -
- FITTING - 3/4" x 78" L., R, S

_ MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4020PS COMPACT TRACTORS

' o
‘ HYDRAULIC SYSTEM
(3018PS PIN 14181 900 and after) ) : .
(4020PS PIN 14184000 and afterl » K -

O RING . .... e

_FITTING - 90° eibow ............ e . ‘
CHOTRING e e [

FITTING -.5/8" x7/8””0”rlng.......-...........Z..
"OTRING ..o P

" SCREW -.5/16" - 18 x 1- 1/4” round’ head ...... e
NUT - lock 516" . ... n . o T P

TUBE - valve to upper motor port (3018PS) ... .. . L
TUBE - valve to upper motor port [4020PS) e
TUBE - valve to lower motor port (3018PS) .. ... .. ... ...

* TUBE - valve to lower motor port (4020PS8) ... ... .. PRI

TUBE - valve “'out’’ 1o heat exchanger ...

MOTOR - hydraulic {repairs page 55) t3018PS} R
MOTOR - Kydraulic {4020P8) (repalrs page 55) e o

SEAL - motor to transmlssmn e e '

‘SCREW - 1/2'' - 13 x 1" 12 pt. flange .. .. ... .

PUMP - hydraulic 3/4"" shaft (repalrs page B3). ... .. .. ... "
HOSE - pump inlet ...... .. e L
RESERVOIR - 0|I e e e e e .

'CAP - reservoir. . . . .. e e e

EXCHANGER -heat. .. .. ......... c..ioeiu.... D
HOSE - formed 90°. . - .. ... .. ..

CCLAMP - hase 1-1/4" 0 e

CLAMP -hose 1-3/8" . ... . .... [ Ve PO
HOSE - pumptoregulator . ... .. ., . ...

CEITTANG - 90°elbow .. ... ... e A

“J4 NUT - 1787 - 20 ..~ .e e DOSUN "

U Clip - retainer ... .. L e i ’ ',
- FITTING’ 90°, 3/8 x 1/2” ....... e s -
CAP-1/2" .2 ..........

BRACKET - oil fllter ............ e . R i

HEAD - il filter . . . ... ........ P s "

BOLT - 1/4" -.20 x 1/2" ... o .. .. .. et e,
FITTING - 90°3!8” NPTF, x. 374" barb stem .. ... .. e

FILTER -oil . ........... ... ORI TP AT
. TUBE - filterto tank . .............. e e e T

HOSE - formed 90°. /... ... ...
HOSE - 3/4"" x 4 (use C29697 cut to Iength) ...........

‘ FITTING - 90° 1" hose x 1:1/16'7 - 20 UNF ... .. PR

TUBE - regulator valve “‘by pass’’. to PTO valve "in”’ (3018PS}
TUBE - regulator valve ”by p'ass” 'to PTO ”:n” (4020PS)

"FITTING. - hydraulic ... ... ; e it B
LOCK WASHER.- 1/2"" ........ e
FITTING -elbow - . - . oo s e :
TUBE - PTO *gut”’ to travel yalve ""in’’ (3018?5) ...... e

' TUBE - FTO “‘out” to travel valve “in'’ 140Z0PSY. .. . ... ... R
" FITTING --90° 7/8"'- 14 (3018PS) upper port . L

"FITT!NG -45°7/8" - 14 x 5/8" (3018PS} Iower port. T
CUSHION -tube .. . ... o oot I e
FITTING - “T""return .......... e e P

_REQD -

c .
PR = I =t B b md =
. et

._._;_;_.a_\_n_.n_p._:._n_;_-N_l__;.gM.h_._.._._);,p.,pm_xmm_;_:;_;_._“._.,p._._-_a_.a_n__n_u...x

. July 1996




S Y - §
e - . o S . ... 'MODEL 3016PS 3018PS 3020PS 4016, 4016PS 4D1BPS 4020PS COMPACTTHACTORS .9
S : ‘ o Q' . . " . POWER S'FEERING
L PO ’ S ' 3016PS 3013PS 3020PS
= CL ' " S 4016PS, 4018PS 4020PS o , ‘
L L\ ' . REF. PART NO. DESCH[PTION . . D .. REQ'D
- 1 . C "44640 .. BALLJOINT - 1/2" RH.thredd ©................. D 1
) 2 1920 23 - LOCKWASHER - 1/2" . .. .. ... R S 1
3 129- 165 NUT-1/2" NF.lock .. ... . e ol .2
4 NSS* * CYLINDER - hydraulic {use C44628 to service all) ......... 1.
4  C  44828B** CYLINDER - hydraulic .. ... ... ... .. .. .. ... 0. 1 .
4 C '44852**, KIT - seal, hydraulic cylinder... . ... .. e e 1.
5 C- 14717  PIN - clevis 5/8" dia. ", .......5"...... PR 1
6 T 132- - 91 1 PIN - cotter 3/16% X 17 . .. e 1
7 C. . 33554 VALVE - regulator . . . .. e e e e 1
"8 1 C . 33783 . . BRACKET-mounting .. ... ........... ... e 1
g C 15410 'WASHEFI cushion . ... ... .. .. e 2
10- .. C 27990 WHEEL - steering (shown) . . ............. R T
10 C. 37302%* WHEEL-steering " ... ......:c..o ... .. L . 1
1 C 18945* - CAP-steeringwheel. . ... .... .. ... .. ............ A
17 C. 425971 +* CAP -steering wheél. . .. .. ... ... . .. . 1
12 1297 127 NUT -6/8" 18 . ... ... .. o T
13 - C 33743 PUMP - steenng e, T S 1
14 129- 162 NUT - 6/16" - T LT T VU 3
16.  218- 5105 FITTING. - 90° adjustame elbow 3/8' x 9/16 -18 ;... . :. T .
16 - . 218- 5135 FITTING - 45° adjustable elbow 3!8” 3< 9/16" 18 ..., 1 S
1700 218- 5005~ “QURING .. .. ... 1 B
.18 ~ C. 33560 HOSE - hydraulic 23" (3016PS, 3018PS 3020PS) . e 1
18 .C- 32399 HOSE.- hydraulic' 25" (4016PS, 4018PS, 4020PS) . e 1
19..° C 33561 HOSE - hydraulic 19" {3016PS, 3018PS, 3020PS) .. ‘. ..... ' v
19 - . C . 337580 HOSE - hydraulic 21 (4016PS, 4018PS, 4020PS) . ... ... : 1
20 C 28275 HOSE - hydraulic 16" handpump ”out to travel valve eI 1
: .21 . 'C 22947 . . TIE:nylon .. .. e e N 1
22 C "33b45  STRAP - mountlng ...... el e e e e v 1
23 121- 21 BOLT - /4" - 20 x 112" . .. 0. e .
24 -C 33762 - -HOSE - regulator valve (reg) to hand pump in) ~ ;.. .
T 25 218- 5128 . FITTING - hydraulic 80°, regulator valve {freg.) . ... ... ... 1.
. c .26 195--2175 ‘WASHER - 5/16”” ..... . ...... e 1
- " < 27 131 69 NUT - lock 5/16"’ 18 ... ... ... Vel e e e . 1
28 ° "113- 132 T BOLT - 1/4 - 20x13!4",.;..‘...'..‘...., ........ 2
29 13%- 934 ... NUT-flange'lock 1/4"* - 20 ............ e e Co 2
130 -'C 39504** BOOT - steering column ........,. PR e N
231 ° € . 39507** CINSERT -boot . ......... e e N 1 .
' C ’ " *Use before PIN: ‘ '

**Use.PIN and after:. _
3018PS - 14181900 ~ | ,' ' . s
4020PS - 14184000 ., . T L . o .
Al others before PIN T : e . -

MANUAL PUMP (POWER STEEHING)

REF. - PART NO. ‘ DESCRIPTION R S o " REQ'D -
—_ C 33743 - PUMP: steerlng, manual e e e e e . 1
1 129- 127 NUT - 5/8"" - e e e e : 1
‘ 2 C' 34485  KIT -cover and mamfold e 1.
. ‘ ~C 30281 "KIT - cover and manifold . ..... e e T 1
ﬂ 3" NSS . CMORING P ~ 4
C 4 NS§ © - RING -seal ...:..... D N e .5
o 5 . 'NSS =~ “OURING ..., e TR
e .6  NSS . SEAL - commutator- . ... ... e e R 1
Uy ( ' 7  NSS | © SEAL-face .................. e 1 .
B . 8. NSS "RING. -back-up ... ............ e . 1
: - 9. C . 34484 L VALVE-rélief .. ... ... ... ........... e 1
A 10 C :34483 PLUG “relief valve . . . ... ... ....... . e e L 1
) , 8-3121-51 o g S : July 1995



g

&

. ‘,'4 MODEL 3016FS, 3018PS 3020PS 4016, 4016F'S 4018PS 4020PS COMPACT TRACTORS 53 .

HYDRAULIC PUMP (PAHKER HANNIFIN)
Use on modal 4016 '

.m -
- m B -
n .

o ) . ) pe 4
OVOUO U L WN — .

—
—

ol ok md 1 )

WONDU WA

| .8-3121-83

C_ 33579
'C° 32955
c 33110 -
ONSS
- NSS

NSS
NSS

NSS ,
C. 33111

126- . 13

PUMP hydraullc 314" shaft
KIT seal ... ...

lUsa on powet stearmg modelsl

...........................

SEAL - shaft . ....
. 'SEAL - v (;’V” gide towards cover) ........ o
. GASKET
'SHIELD - heat .. . ........ e

© PLATE - wear (bronze side towards’ gears) . .....:. ..
PLATE - thrust (bronze Slde towards gears) . ._'. ......
CUUPOTRING L e .
KEY - 3!16 x 5/16 wocdruff (pump shaft)

July 1995,

PART NO. DESCHIPTION . ’ B . .. "REQ'D
" C 31958 * PUMP - hydrauiic 1/2'" shaft ................... P 1
F 53109 ~PIN - dowel......,..........:.- ..... e 2
C -31987 CCOVER rear................... R, 1
C 15731 . - GEAR ASSEMBLY -driven ............ [ 1
C 15732 O RING -cover ... ..., .. e e 2
. € 15733 BODY -pump .......... N e e 1
- € 15734 COVER-front . ... .................. e 1
€ 16735 SEAL -shaft ... .. .... b e el 1
NSS © | GEAR ASSEMBLY - drive (12" shaft) {use 031958) e 1.
C 15737 PLATE - wear &. . ......uiuinnn .. e N
C 15738 SHIELD -heat . ... ............ PR . T I
C 15738 GASKET ... ... .. i e 1.
. C. 15740 SEAL. .............. o e e 1
113 111 BOLT . R e e 4
- C 31988 "KEY - 1/8‘ square 34 !ong (1. 587 mm x 19.06mm) . . .. 9
C . 191156 WASHER oo " !
e
" '"HYDRAULIC PUMP (PARKER-HANNIFIN)  ~_

R L R i G R e -

4




54 : MODEL 3016PS; 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 55
1 \ ) ‘ ' . . " " ) »‘ . - . . v ' _P["
i ) ] . HYDRAULIC DRIVE ' MOTOR :
REF, - PART NO. .- DESCFIIPT!ON ' - ' REQD
S " C 33234 . MOTOR- hydralic (4076, 4016PS, 4018PS 402095)..-...‘ ..... A
e S © ¢ 30939 MOTOR - hydraulic (3016PS, 3018PS, 3020PS) - - - wcrvevin. 1. 1 .-
: S 1. - 28 - 668 . BOLT-3/8":24x4-1/4"(3016PS,3018PS, 3020PS).." . ... .. . e T
> 1 ° C _ 31327 . . BOLT-3/8"-24x45/8" (4016, 4016PS 4018PS 4020PSY-- ;... 7 :
2 C. -31809 COVER-end ..............v.h... et 1 R
. 3 - c - 31310 ~ COMMUTATOR AND RING seT T R 1
! - 4 “eC. 31311 STUMANIFOLD L e 3
? .. 5 'CY. 313127 7 IROTOR ASSEMBLY (3016PS, 3018PS, 3020PS}. /... ... ... T
| : : 5 , C 31313 . ROTORASSEMBLY {4016, 4016FS, 4018PS, 4920P5}....‘. e 1
' . o Y © ¢ 31314 PLATE-WEEI . - . eeee s aeae il g 1
’ -7 C 31315 LINK - drive (3016PS, 3018PS, 3020PS) ......... e 1
, 7 C 31316 - LINK-drive{4016, 4016PS, 4018PS 4020PS).......... 1
‘ 8 c .37 BEARING -thrust ................. T RS IEPRTE
- C 31318 "SHAFT - coupling ...... U AR T
0 . 'C 31319 -~ WASHER-trust ............ s gt e 2
n C - 31320 ©BEARING-thrust ..o T
- 12 C 3131 HOUS!NG .drive end .. R PR vl 1
‘ ' 13- C 31322 . BEARING- outer ....... P 1
K . .C 3138 T KIT-seal iy S e e 1
N 14 .+ NBS . . 'SEAL - commutator Ang.............. e e 1
- i o -15 . NSS . - SEAL-ring............... e . e 5
S Co <7 .. 18 NSS ‘  SEAL-SHNG. .. it r et e C
S R “17 .- . NSS © WASHER -backup ... e e e 1-
v 18" NSS - . SEAL dlrt(notused) ...... e e e .. 1.7
oo . PUMP MOUNTING COMPONENTS .
1 C . 32437 - MOUNT rubberr ..... -
2 131- . 911 NUT-5/16" - 18flange lock . .. ..oooooee T, 2
. . 3+ C 32199 °  SCREW- Set5/16”-18x5/16”socket(useloctlte) ............... 2
4 C 31964 . ADAPTER-driveld016).........c...'ivsii i ieiaens 2A
3 . 4 C -~ 33553°  ADAPTER - drive {3016PS, 3018PS, 3020PS '
: ' 3 ,  4016PS, 4018PS; 4020PS} . ..o v i e 1
. > CLL 5 C.- 33506 | .PLATE-pumptorquearm{4016) ........... ... ... .ccooooin... 1
a ‘ T B C 335562 PLATE - pump torque arm (3016PS, 3018PS 3020PS o
| T N ., .. 4016PS, 4018PS, 4020PS)........... S, e 1
i R R 6.  .113- . 208 = BOLT-3/8"-16x1- 1/4”hex ............ DT 2.
' oo T 7 . 131571352 0 NUT-3/8" S 16langelock “..ive v oo e vt eneeeeeenneraneennei 2
o . S 8 113- 103 7 BOLT-5/16"-18XTTHEX .vivvtieye oo e 4
‘ 9 ' 192~ 20 ° LOCKWASHER-5/16"........... R e e 4
. / . ' " | ‘”-
- O I GATE ~
' 0 : . < . . printedin US.A. . L A . [ July 1995




-

e
as

)

N

Canae
> 2
51 |3
[ 3

-

1
«

-
-

S,

o
.Cf“

' TRAVEL SECTION RELIEF GROUP

o
o - /
HOLDING SECTION GROUP
£ 3
s ‘-\l
Lo

-

" MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 57

3
n

1 - .
o dnad — .
WR IO W0~ U &N = m

—
—_

' —
.y

B.—l-—n—n-—;.—t
oo

RRRENN

27

.

OONOOOOOOON
@
Iy
m
o
|62}

-PART NO.
C 32473
C . 29956
c 28217
C 28856
C 29951

- 21-. 208
Cc 21507
Cc 17433
C 17435
129- , B31.
C 26668
C 28707
C 28706
C 28705
NSS _
211- . 5.
C 17438
C  28708.
cC 17444
169- 114
221- 8

HYDRAULIC CONTROL VALVE

_ DESCRIPTION
VALVE - control, two spool . . . .
CAP-end.................

SEAL -spool ..........
SPRING - centering. ....-....
BALL - steel 5/16" (7.94 mm)-
SPRING -relief ....... S,
SCREW -reliefadjust .. ... ..
GASKET - relief adjust cap. . .

+ ka

................................

CAP-adjustscrew ...% ... ........ T e A

. DETENT -spool ... .. ......
SPACER -detent. ... .....
' SPRING - detentretirn ...
WASHER -returm' . ..... ...

SPRING - relief {use C21511 Tefief kit) . . . ... R e -

. BALL - stee! 3/16"" (4.76 mm)
.COVER -detent...........
SCREW -detent ......,...
SPRING -detent ..........

- SCREW -cover .._........
PLUG-pipe ..... e

RETAINER -ballseat ......

e e e

......... A U

e e I T S A I T

.................................

...................................

SCREW - adjust, refief .. ... D ST "

GASKET - adjustcap ... .. .
CAP - adjustscrew ... .. _ ..
 SEAT -reliefball - ...~ ... ..
NUT -lock _.... R

. BALL - steel 1/4” {6.35 mm)
SCREW -detent ... .. e

KIT-seal............. ... .. e e DU

------ A I R R RN S R R
...... . 1T T
..................................

TR RN AN b a o A e b RN N ON G aaR — S R N S N

July 1995




o
‘ " 4
S

MODEL 3016PS, 3018PS, 3020PS, 4016. 4016PS, 4018PS, 4020PS COMPACT TRACTORS '

REF

NSS
'C 31670

OONDO B W -

PART NO

C 28237
C 29636
C 37250
C 10482

~

129- 122
C 18025
195- 521
132- 320
138-.-2072

C 30827

113- ° .14
192- 19
C 31678
192- 20
C 32362
C . 31674
C 29653
C 44384~
13- 3*
192- 18+
128- 101*

C 37254

C 372657
Cc. 37198+
C .44028*
187- 1328*

C 13360
192- 23
13- . 424

8-3121-69

-

SPEED CONTROL

DESCRIPTION
KNOB -speed control .. ... ......... .. ... . P L

BUSHING

lever ... T

LEVER - speedcontrol . . ... ......... .... e
SPRING - compression. .. ...\ ...... ... e e e

WASHER - nylon {use C44383}

ROD -control .. ... ...:......... e e, P

NUT - 5/16" N.F. hex zmc plated

JOINT ball

.....................................

WASHER - 5/16" .....

PIN - cotter 3/32" x 3/4'"
PIN -'roli-1/8°" x 1-3/4"

SPRING - locator . ... ........ e
BOLT - 1/4"" 20 x 2" . ... .. . I

LOCKWASHER -1/4

BOLT - 1/4'" -

..............................

LOCKWASHER - 1/4' .......... S T

NUT - 1747 -

20 c el PR

SUPPORT -locator .. ................ . e el
CARRIER - 10Cator . .'. . o oo e
CAM - switch ... .. e e o s
RETAINER - SWItCh ........................ e e e e

SCREW - 48 -

Use PIN and after
3013PS - 14181900
4020PS - 14184000

DRAWBAR AND TOW HITCH

DRAWEBAR

LOCKWASHER - 1/2" .\ ot

BOLT-1/2

x1"N.Cohex......... e e e e e e e e e

REQ'D

1
1
1
1
1
1
1
|
1
1
i
2
2
2
1
1
2
1
2
1
2
2
2
1
1
1
1
1

NN —

N July 1895




-

T

T e

MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 61

REF

[N . .
BWORNSOOONNOOOM W=

8-3121-61

PART NO

c
219-
c
132-

32289
17
29693
310

NSS*

C
C
C
192-
c
c
c
C
132-
195-
NSS
C
195-
C
129-
e

218- 5134**

131-
113
C
218-
218-

44743*'
17248
17250
20
33136
33066
28045

29636

320
533

31681
521
31670
122
19026

938
208
26188
1093
5066 *

NSS*

C
C
C
c

44742 **
26493
30054
13106

HYDRAULIC .LIFT »

DESCRIPTION
SHAFT ASSEMBLY, - lift

FITTING - lubrication ... ... ...« i et n

PIN - cylinder to lever, clevis

BRACKET - mounting, top

WASHER - 5/16" ... .. ...

*Use hefore PIN
**Use PIN and after:
- 3018PS - 14181900
4020PS - 14184000
All others before PIN

PIN -cotter 1/8'" x 1" ... % me e, e
HOSE - long {shown) {use C44743 218-51 34)
HOSE-long ...... ... e e e

...........................

BRACKET - mounting, bottom . ... ... ... ..... ..., ., ...
LOCKWASHER - B/18 7 . . et i e i e e e e s
BRACKET -cylinder: . ... vt i i i ea e
LEVER - lift control - . . . .o e e e e e e e e
KNOB -control lever . . ... et e e e e e e
BUSHING - liftlever .. ..... . ..c..i.. .7 .. ... ...
PIN - cotter 3/32"" x 3/4" .. ... ... ... .. .. n
WASHER - 1727 .
WASHER - nylon {use C44383})......... e U
SPRING -control lever. .. ....... ..ot oo, /
ROD - control . ... it et e e e e
NUT -5/168" NiF. hex.. ... ... i e i
BALLJOINT . .. e e i e e e e T e e
FITTING - 1/2' - 20 x 45° .. ... e e e e e
NUT -lock 3/8" N.C. hexX . ... . e e e et e e i e e et
BOLT - 3/B" - 16 x 1-1/4" . . . e i e
PIN-cylinderbase ............. .. .. .. .0,
FITTING - hydraulic 46%etbow . ... . ... ............. ..
FITTING - vaive (includes 218-5604 Q"
HOSE - short (shown) iuse C44742, 218 5134}
HOSE - ShOMt . . . . ot e e e e e e e P
CYLINDER - Tift . ... .. e e B
KIT -seal . . ... e e e e e e
COVER - lubrication fitting .. . ... .. B A

REQ’

..:_;_a_n_hm_\_n.p.mm_t_-_n_n_-l_l_l_.l_h_n_n_n_hNM_l_lm_.\—l—i

July 1985



' MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS 63
S o " STARTER .
.00 ) . ) . - F " o, D | "
‘3,\ ,5- . REF. . .PART NO. . ' ' DESCRIPTION o Co AP _ REQ'D
s 1. Cc 32448 BOLT -thru 5/16" -18x3-1/2" . . ... . .. -2
2 192- 20 (OCKWASHER-5/16" ............... SR e ‘ 2
3 c 32499 WASHER - special {outside mountingbolt) . ......... P R 1
4 | C 20248 -  WASHER - 5/16" (inside mountingbolt) .................. ... ... 1
. " B c 32312 STARTER ASSEMBLY .......... e Tl 1 ;
6 C . .32313 -~ KIT-hardware...... e R T S
7 C 32314 KIT - solenoid (includes plunger).. . .............. et 1 ‘
) 8 C . 32315 KIT - bushing lincludes rearcap) ... .......... e e 1
‘9 C . 32316, 'HOLDER - brush {includes negative brugh} ... . ... ... S 1
10 c = 32317 KIT-brush ........0.0..... P [ e Ve 1
N "C 32318 KIT-shiftlever..... .......... Lt e foe i
) 12 c. 32319 - CLUTCH -starter {includes'gear) ................... S 1
13 'C 32320 . . SEAL-dust-..... e e e e s . 1
14 C . 31618 . COVER-terminal .. ..................... e N ' 1
. - -
~ p;. - :
LI ,\; I ( B ot -
Printed in U.S.A. T - " July 1995

. LY T ' , \ . -
- - . PR




REF.

CW~LOM B W=

'8-3121-65

o .

NOO0000000N000HNN0000NON000NNGN00000000

4

MODEL 3016PS 301BPS 3020PS 4016, 4016PS 4018PS 4020PS COMPACT TRACTORS ~6_5 :

ELECTRICAL SYSTEM

“(3018PS -

. (4020PS - o
(3016PS, 3020PS, 4016, 4016PS, 4018PS - Al = /.

use before PIN 14181900}
use before PIN 14184000) "

ART NO "~ DESCRIPTION REQ'D
31941_ CHARNESS -wire & ... e e 1
31986 KIT - diode, 6 amps; 15 volt e e e 1’
31947 KIT-fuseholder . ............ ... .. . ... .. .. 1
30260 FUSE - 30 amp . o o vn e e e e 1 -
25338 CONNECTOR - seat. harness male et Ceee & 1
24460 | . CONNECTOR - ignition swnch‘ e e e e 1
30262 BULB - indicator lights. (not included with harness} 3
230263 . SOCKET -bulb. .. ..... . ... ... ... . . .. . i ... 3
31948 . ‘CONNECTOR - PTO ... ... ..un .. PR AP -1

» 30279 CONNECTOR - switch ... ... P, P PR 3
25486 CONNECTOR - sensor -. . . ........... e K
31952 CONNECTOR PTO switch, 2 terminal . . . ....... e e 1
‘31950 CONNECTOR - PTO switch, 3terminal . .. . ............ 1
24813 CONNECTOR - seat harness, female ...... e S 1
24809  CABLE - battery negative to.ground . .. ... .. ... ... ... " 1
31044 HARNESS - wire, seat switch (|ncludes Ref. 9 and 13} e 1
14537 CONNECTOR - headlights .. :.......... e e 1
31617 . ' SENSOR - voltage {includes connector) ................. 1

. 32178 ©  HEADLIGHT - 12 volt (repairs page 69) S e -2
43044 | SWITCH - headllght. R e 1
31619 ~ CAP-PTOswitch .. .7 .. ................ e 1
31937 SWITCH PTO o e e e e iy
30530 SWITCH - ignition. (mcludes key and mountlng hardware) 1
32407. KEY-lgmtson.\ ........ fee e 2
42929 HOURMETER ............. e e e 1
41010 BATTERY - 12 valt, 300 CCA .\ .ot AT I . 1

. 30275 SWITCH -iinterlock ......... e R I -3
33198 CLUTCH - PTO (see page 25 for repairs) .......... s . 1
32312 STARTER AND- SOLENOQID - {see page 63 for repalrs) D 1
24956 STATOR -charging ..o ..o .5 i e et e o 1

- 32461 RECTIFIER - voltage, 12.volt . ... .............. Ll -1
32458 - KIT - terminal connector . . . ........ R e ‘ 2
32454 SPARK PLUG - includes gasket .~ ... .. e e -2
32296  COIL - ignition 12 volt. . ... ...... e e . 1
32299 CABLE KIT - spark plug 18- 1!2” .......... P 2
32307 . 'CONDENSER................ e e e e e |
32284 - CONTROL - ignitioh .. .......... C et 1
34181 WIFIE - Ilghts ............. J T e PR T

)

July 1995




MODEL 3016PS, 3018PS 3020PS 4016 401 SPS 4018PS, 4020PS COMPACT TRACTORS - 67

ELECTRICAL SYSTEM . L

o
. iy (3018PS PIN 14181900 and after.‘r
 coveen N ‘ (4020PS PIN 14184000 and after) ,
HARNESS . . L . . . . : i "
UF EQUIPPED] oo 'REF. PART NO. DESCRIPTIDN o . - o REQ’'D
oo - - 1 C 43227 HARNESS - wire, main . ............. EERT R T o
. SWITCHES | 2 C 24809 ° CABLE - battery negative toground . . ... .. ... .... ... .. 1
(F EQUIPPEDL 3 C 43228, HARNESS - wire, seat switch, PTO and taillights . . . .. ... .. o
o 4 . C 14537 ' CONNECTOR - headlights. . e 1
@) 5°.. C 37165  TAILLIGHT - rear (use 193: 1000 put for mounting) ..+ ......  2-
= . b C 31617 -SENSCOR -voltage . .. .. v i i - Cae. 1
- ' 3 -7 C 32178 ~ HEADLIGHT - 12 volt (page 69 for serwce! ........ et 2
= : 8 . C' 43044.  SWITCH - headlights ... ...... ..... IR . 1
v 9 C 41010 BATTERY .- 12 volt 300 CCA .. S IR 1
10 C 30530 SWITCH -ignition . ... ... ... .0 . . . . . . . ... . ... ... T
©owiRE [l , - C. 24460 CONNECTOR - ignition switch ... .. ... . ... A 1
MARNESS ..ot . . o o o ‘11 C 42929  HOURMETER ........ SR S 1
- L@ o - S 12 . C. 37298 . -SWITCH - seat (black) . .. . ... DU U . 2
; 111110 . HEADLIGHTS ‘ ’ A : s "13  .C: 30275  SWITCH' - micro {at travel lever) ........... SR 73
- S . : R " 14 - C 37399  SWITCH-micro (@t PTO) ......... 0. .......... R, 2
o ' @-—71 [T11 ED"’@ ‘ 15 C 30279  -CONNECTOR - micro switch . ............ P .. B
L ' _ ‘o ' | . giscte - oo 16 C_ ' 32312 . STARTER AND SOLENOID - 12 volt {see page 63 for. serwce] | 2
o : e o L , pae L 17 € 32461  RECTIFIER - voltage, 12 valts .. ....... IR AR 1
: ] S P B N P Y ' 18- . € . 32296 ° COIL -ignition, 12 volt ... ..., ..... e hE
. - . : @ @. ARk 19 . € 32307 ~ CONDENSER-12volt............. e e 1
- ' ave o o MR H : .20, . C 42118 CONNECTOR - single female, taillight . . . . . e e, 1
: . RO r IR A e 21 C 31947  KIT-fuseholder . .. ...........0...'.eoocu..l., e 1
e S iR ' :@7 : 22 C. 30280 - FUSE - 30 amp ...........0...... RPN 1
S T o 23 C 30262 BULB - indicator ............. e D U T I
) _ ' A . 24 C. 30263 SOCKET -bulb .. ...... 3.
C AT " ; 25 'C. 42117 CONNECTOR - six wire, harness, female L e 1
®< : : P 3 - 26 C 25486 CONNECTOR - three wire, SEnor . .. .. .....covuv. ..., 1
: , | |GONDENSER T 27 .C 37398  CONNECTOR - seat switch .. .......... D L 2
@\ 0 : ! ; 28 . C 42115 CONNECTOR - six wire, seat harness, male , ... ... e 1
: i ‘ i 29 C . 42116 CONNECTOR - harness, tallllght male ........ e 1
1 CEEH 30 € 31937 | SWITCH-PTO ......:....... e 1.
wee = : . 31 _.C 31986  KIT-diode .. - -0ttt et 1
HARNESS | < : 32 - 33198 CLUTCH - PTO, e!ectrrc {see page 25 for repatrs}. e 1
: ; .. "7 33°.C 37948, 'CONNECTOR-PTO............ R PR co
T pro
SWITCH ‘ i
IGNFTION =
- SWITCH - X
- | VOLTAGE - 8 e
SENSOR . . | o \
O-H - (y ! :
®

8312167 . R L] © July 1995




|
MODEL 3016PS, 3018PS 3020PS 4016, 4016PS, 4018PS 4020PS COMPACT TRACTOFIS 69 -
ELECTFIICAL SYSTEM HARDWARE
‘i\“}}v (‘ . -~ REF. "PART NO. . DESCRIPTION ; : ) . ‘ . " REQ'D
, 1 121- . 21 BOLT - 1/4" - 20 x 1/2" flange Iock .' .............. e -1,
! .o 2, 182- 525 BOLT - #10-32x3/8" ......... .. ..... L 2
- 3, .C' '32460 .  LOCKWASHER - #10 internal tooth ...................... 12
' 4 C 32453 CLIP ~'wire . .. . i e 1
5 .C 32456 BOLT = 1147 - 20 X 17 . 2
-6 C 32455 CL[P‘—wire.'.........._....._. ........................ 2
.7 . 187- 1036  SCREW - 1/4" -20x 1" ........ .. .. ... 1,
g8’ 182- .12 SCREW - #4 - 40 x 1-1/8" . .. ... e . T2
9 192 13 LOCKWASHER #4 ..... o2
10 © 129- . 13 NUT-#4-40.... ... ......... .. .. S L2
1 C -22947° TIE-wire ....... e e e UAR
12 "C 32301 . NUT -'M5 metric (negatlve terminal) . ... L)L o 1
.13 0 € 32300 NUT - M4 metric (positive terminal) .. ... ... .. e 1
| 14 193- . 6° LOCKWASHER-#10............. e e 3
. 15 C 32459 SCREW - #10-32x 1" selflock ............... e B 3
16  C .32295 . INSULATOR - ignition module .. .. ... ... . ... .. ..., .. -
‘ 17 C .31619 " CAP-PTOswitch,............ e 1 :
18 C - 33475 RETAINER -battery .. .. ... ... ... . o), ] -
- 19 C 33475 RETAINER -battery : :........... .. ... e e 1
. v ‘20 C 24069 COVER: - battery posmve terminal .. ..0. i e n
21 C 32396 - NUT -switth . ...t e A
' 222 . C 32397 CAP -NUL . ...t T
_ 23 C 198521  CLIP-wire ........... o e : 3
S .24 111 0132 BOLT - 5/16°-18 x 3/4" carriage . ... ... ... SO Lo L2
. © 24 13- "3* BOLT — 1/4'" - 20 x 3/4" (shown) .......... e - 2
- - ..o.260129- 102 NUT -.56/16" - 18 e e e e UAR
| . 2 L2500 128 0 101*  NUT -4 220 0o oo T . 2 - ;
- 2 IR 26. C 32407  KEY - |gmt|on . .' ...... ce e . PN > I
- 27 . C 23012  LOCKWASHER (early productlon) ..... T 1
. ‘ . ‘ . .- . 28 129- 36  NUT-#8-3B...........00.0.0.... L . -2
‘ i : o oo B = - _ o oo S . . 28 129 27 . NUT - #10NF................... ........ e 4
L ‘ h o , - - - s —_— : . " 30 193- ° 6. LOCKWASHER-#10................ 2 -
B BT ‘ . L - 31 . C 42358 ' CLIP - wire (at tail light) .. ... 2
' ' ) K3 c 31977 CLIP - wire {at hydraulic PTO) S e e ' 1
S L © -+ 32 "195-- 518" ' WASHER-1/4" .. ..., e IV S ' 2 .
| " . .33, C 32454 ' SPARKPLUG ...... 2
347 L ® 32299 CABLEKIT-sparkplug................... el S 2
| X . PR - . . <, 1 N ' -
| *Use PIN and after;. -
‘ - 3018PS - 14181900
' 4020PS - 14184000
o
| HEADLIGHT ASSEMBLY AND REAR HELECTOH .
S 1 - C 29637, RETAINER headlight ... . . SRR D 4
‘ " - - S 2 187- 1328 SCREW No. 8x 3/8" . ... ...... e e e, -4
o ) - C 32178 HEADLIGHT ASSEMBLY ............co icce.... SN ' 2
; - ‘ .3 NSS - . RECEPTACLE - headlight (order C32178i R T
' - 4 ~ C 28932" BULB - headlight . ........ T e : 1
,‘ -5 C 14304 - ' GASKET - headlight . . . ... L e i 2
- .o o . C C R . . ) - 6 . C 22573 LENS - headlight ........... P, e T
\ S, 4 Lo K o L o N C 30942 '  REFLEGTOR - red, rear fender . . ... e e 2
_ " 8-3121-69 : Ce ' R . . July 1895
- oy . ' . . I'/_J\_. T . - LI ' ' . : . e ' ‘ '




_— MODEL 3016P$, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS . 71
zover,, 3016 RIS —"n
Steering DECALS

“PART NO. - DESCRIPTION ' y o REQ'D

&
.
i

- ‘I- . € 33478 DECAL - ©’3018" Power Stearlng hood L.H. (shown) ...... 1
Power 3018 1 C 33479 DECAL - 3018 Power Steering” hood RH. .. ... . ... 1
Steering 2 C 33588  DECAL-fuel @auge. o .............................. 1
3 321- 4767 DECAL - hydraulic reservoir . . .. ... ... .. ... .. . _.... 1
. * 4y +.C 33589 DECAL - shiftrange.....-.._.'............» ............ 1
; 5 - C . 33580 DECAL brake ... .. e 1
Power 6 . C 33476 ~ DEC&R - 3016 Power Steering”’ ' hood L.H. {shown) . ... . ... 1.
Steering L 6 -~ C- 33477 DECAL - "3016 Power Steering’"hood R.H. . ... .......... 9
e . 7 . C 32007 “DECAL - “4016"" hood L.H. {shown) . . ... ... ...... . 1
& =7 C 32008  DECAL - “4016" hood RH. ....... P 1.
v a8 C 33484-  DECAL - “4018" Power Steering”. hood L.H. (shown) ... .. 1
8 - C- 33485 DECAL - “"4018 Power Steering” hood RH. .. ... . ... .. 1
Power 4016 9 nNS§ - DECAL - Caution (use C44340) . ...\ ... . 0.\ oo 1
Steering 107 'C 30539  MEDALLION. _...:........... S e SRR §
. : 11 .. C 30274 | LENS-display.......... ... ... .. .. ... . ... Siage e 1
12 €Y .32093 . DECAL - seat back “Ingersoll” ... .. ... ... ... DA
. 13- C 33486  DECAL - ""4020 Power Steering’’ hood L.H. {shown).. .. .. .. : 1
‘ ‘ . L 13  C- 33487~ DECAL - "4020 Power Steering’” hood RH. ....... .. .... 1
Power ; ‘ ~ 4 --14. C 33480  DECAL- 3020 Power Steering’’ hood L.H. (shown) ... ... 1
Steering L . - 14 C 33481  DECAL - 3020 Power Steering” hood R.H. .... ... .. .. "1
‘ oo 15" - C . 33482 DECAL - "“4016 Power Steering” hood L.H. {shown) . ... ... 1
, o e R - + .« 15 C . 33483  DECAL - 4016 Power Steerlng“ hood FI Hr o.ooos - 1
o 16 .C' 134184 " DECAL-flag.’.. .ol ... ...l i ‘ 1
Power oo S 17 -C ' 44340* DECAL - “WARNING” ..'........... BREOLIONNS Ll 1
Steering Yo . . .18 C - .44347*  DECAL -. A‘I'TENTION‘." ..... e e e e 1
. . : -19 . C '37197* DECAL - steering wheel. . ... . ... e T e L 1
. . : — .. -20 . C 37274* DECAL - shift range ..... . 1
. . . ‘ - S o D2 '€ 37275* .DECAL - PTO (if equipped} ......... S 1
-® A WARNING | = L R L
ey — s , L, .. “Use PIN and after: -~ . o '
o o | e I : e o - 3018PS - 14181900
et v (7] fEsitimmemee | - S . ... 4020PS - 14184000
= = (@ K T
- = AATTENTION o R - T - N
18 e R TR
EEEE - W
. ] .
. ‘ o
[Remgi FeeTen) ; s,
0 T |
® | T '
e e SO ONoy ('
| < oRve = . T [RANGE SELECTOH] |
. . . e ‘ i , . ' %, .
8-3121-71 - - ' | ~ July'1995




MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS

‘ 73
HP31 HYDRAULIC PTO (3016PS, 3020PS) (3018PS before PIN 14181900)
HP41 HYDRAULIC PTO (4016, 4016PS) (4020PS before PIN 14184000)
PTO HOSES AND MOUNTING BRACKEI'
M
REF. * PART NO. DESCRIPTION , . . REQ'D
1 Cc 32200 BRACKET - valve mounting. . ...... O S S TR I
2 218- 5201 FITTING - workport, 30° elbow 7/8" - 14 x 1/2” NPSM svwvel ....... 2
3 . 218- 5107 FITTING - inlet port, 7/8” -14 x 7/8 - 14 flare, 90° adjustable elbow’ . 1.
4 218- 5062 FITTING - outlet port, 7/8"-14 x7/8" - 14f|are straight. .......... 1
- C 32403 HANDLE - VaIVE. « ..« oo oo e A
6 c 28020 "GRIP-handle.......c...... oo [ 1
7 - C 347179 . HOSE -"pump to PTO 46-1/4"(HP31} ............................. -1
7 - C 34180 HOSE-pumpto PTO 39" (HP41} . .. /.. .. . . ... BT S 1
8 C - 32200 HOSE-PTOtotravel valve 32 (HP31) ... ... .. ... ... ......... 1
] c 32210 HOSE-PTOtotravel valve 34" (HPA1) ... ... ..., . :... 0 ... 1
9 cC 3221 BRACKET - handle guide . .. . . . R U L 1
10 11- 101 - BOLT 1/4"-20x5/8"carriage .. .................. T L2
k! 131- 934 NUT-1/4"-20flangelock .................... e 2
12 C 32332 CLAMP “tube (HP31) . ... ... S Co1
13 113- 103 - BOLT-5/18"-18x 1" ... ... ....... e e A 3.
14 195-, ' 521 WASHER -5/16" .. ............ I SO i 3
- 15 192- -~ 20 LOCKWASHER-5/18" ..% . /.................. e P 2
16 131- 9 NUT -5/16" - 1Bflangelock .............. .. .. ...... P 1
17 . C- 324 PIN-clevis3/8" x 1-1/2" .. .. ... ... .00 (... il R : 1
18 - c 28105 RING -retaining...,........... Sl e e U 1
19 C 28964 PIN - cle\}is3/16 x1’ ..... et 1
20 C 10883 PIN - safety. ... .. T . 1
" 21 ‘C 29106 - SPACER - 3/8”I D. x5/8”0 D.x5/8"long(HP31).. ... ... ....: 2
2 113- 122 BOLT-b/16"-18x1-1/2"" (HPB‘I) ...................... 2
23 C 32213 CLAMP -tube (HPAY) - o e o
24 218- 5232 -FITTING - 90° swivel e!bow7/8” .......... e 1
25 218- 475 FITTING - 90 ° elbow 7/8'" - e e P 1
26 .. 32377 BRACKET - handie.sstop ........... e e 1
27 113 3 : BOLT /4" 20x3/4" ..... e 1.
o 22947 TIE-nylon ........ D Y. e e 1
o ’ . , PTO VALVE
1 ©C 7 30046 VALVE - hydraullc ...... R e S S A
2 . C 26706 WIPER-SPOO| ..ot i et ane SR S 1
"~ 3 C 26707 RING-quad...............connian e e 2.
4 C 26722 ‘SPACER-endcap ............. et e e A
"5 - 195- 526 WASHER .. .... e e e e e 2
6 - C 26724 " SPRING - centering. . ... P P R
7 C 26725 BOLT -shoulder ........... T AP . i
8. - C 26726 BONNET-endcap”............... [T Sl 1
8 165- 143 SCREW - 1/4"-20x3/4" sockethead ... .............. 2.
10 . 165- 142 SCREW -1/4" -20x 5/8" socket head .................. e . 2
11 C 26727 RETAINER -seal-....... P S e 1
12 . C 26708 POPPET -relief ............ e Ve e 1
13 c 26709 SPRING -relief ................. e P
14 C 26710 WASHER - aluminum, seal ........... eeiaea s e 1
15 ‘C 26711 . . SCREW -adjustment, rehef.._‘.’...'..l .............. S .
16 . C 26712, NUT - cap, relief ... ............ e . |
17 13- 5 BOLT-1/4"x1-1/2" . ... et e 3
- 18 _o129- 101 NUT-1/4" ... ......... PUSPC A e el 3
19 192- 19 LOCKWASHER - 1/3" ... .. PP e 3
. Printed in U.S.A. : : July 1895

z




- 75
HP34 HYDRAUUC PTO
(for 3018PS PIN 147 81 900 and after) -
_ {for 4020PS PIN 14184000 and after)
- REF._ . PART NO. DESCRIPTION T Lo REQ'D
1 C- " 42198 LATCH - reverse lockout . .. ... .. ... +...... . 1
2. € 42078 GATE - shift . ... ... .. P e e 1
3 . C 42087 BTOP - IBVEI « i i e e 2
© 4 C 42082 PIN-RINGE e e - 1
5 ~C 42083 SPRING -10r8i0N . . . . . ottt e e e e 1
6. C 37400 “ACTUATOR-switch........... e 1
7. -C 29681 . SCREW-5/16" - 18 x 1" ............ e Ce e T2
8 C 44936 LEVER - PTG . . ... . 1
9. C 10487 - KNOB..................... el S
10 C 28864 PIN - clevig 3/16" x 1" .. ... oo 2
11 . 132- 329 PIN - cotter 1/16° X 374" . . ... e 2
12 - 218- 50862 FITTING - 78 e e e e e e 1
13 . 218- 5107 -. FITTING -80° 7/8" . ... ... .. ... e e 3
14 C 30046 - VALVE - PTO (repairs page 73,0 R o 1
15-. C 3740 BRACKET - actuating .. ......... oot 1.
16 61 ' 420  SCREW - /4" - 20 x 1-1/4" socket head ... .. ... e 2
17 218- 465 FITTING - 1/2° " x 7/8"" - 14, . .. . .. ........ T 2
18 C 37142 CNIPPLE -pipe ... ......c... e e e 2
19 c 37187 COUPLING - qu:ck ma!e 7/8 e e e e e e 2.,
- 20 C° 37188 COUPLING - quick, femals, 7/8" e J
21 € 37144 - CLAMP ... .. ....... e e e e e . ! 4.
22 C 37145 . COVER-clamp . ....... .. . ...t B - T
23 113- 15 BOLT - 1/4 - 20 x 2-1/47 .. . . ... . . o e 4
K - o . . . . L o 24 0 131- 934 NUT - 144" - 20flange lock -. . ... .. .. oo .4
- . — . e : : — . : _ 25 € 40681 ° CAP - dUSt 0.1\t e 1
‘ - - . ' o : ’ . g S . ‘ 3 26 C 40642 PLUG -dust ", . ... ... e -1
27’ C 37454 CONDUIT - qorrugated leut to fength) ......0............ 2
28 C _229474"T|E NYION L, e e 4’
28 - C 37233  TUBE-L.H: ... . e e 1
30 C 37234 TUBE -B.H. L T 1
31 C . 44938 HOSE - hydraulic 44" . . . . ... .. v s s 1
. 32 218- 443" FITTING - 3/8" x 1/4" ", . ........ N TP 1
) A 33 C 37249 WASHER-spring ................. e : 2
‘ 34 C 41043 COUPLING - quick, male 9/16” e e, T
. , L o : . R - o ‘ L 35 C’ 33404 CAP-dust ...........0....... e P S
P . BN o , o o _ - . ’ 36 131- .934 NUT - 1/4'" - 20 flange lock ... .. R DR
o l e s - - . : . - : - - 37 C 32485 < CLWP-"J" ... ... ..... e e e e e 17
' 38 187- 1036  SCREW - 1/4°" - 207%-1/2" self—tap ....................... 1
39 C 37439  KEY --coupling switch . . & . 0. .. 0\ e i "1
C 'C 37440 °  DECAL............ R e e e e . A
, _ , : T - . : © 113 0 1 - BOLT - 14420 .o s S 2 .
I o - : : ' ‘ . ’ 195- 518 . WASHER < 1747 - ... . .. -2
‘ to . ) DR _ o ‘ —~ L .40 C 37437 . BRACKET -switchmounting .............. e 1
S : S | I ! 41 C 37459 " CUSHION-Key............. S DUDUREEE |
o ; L oy , 42 C 42048 KIT - coupler switch (optional}. . . .. e e Sk
Sth ot 43 217-°1086  FITTING - 45° (3018PS) .. ... .. R S )
L : . A4 C .37399 ' SWITCH. -interlock . ........ S e Yl 2
i 45 C 33696 ° .SCREW -#4-40x 1-1/8" ...... e e e AP 2
) 46 - C '33697. NUT-H#4-40........... e XU 2
C 37435 HARNESS wire, PTO switches ........... e 1
. C 37275 DECAL-"ON-OFF" ....1..... S T T ' 1
- {0} ‘ ’
: , lf ‘ o 8-3121-75 R o L __— - July 1995




{ - 4 - e
4
76 ] ' o 77
;. | . _ ‘ . MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS |

HFC34A FLOW CONTROL VALVE KIT

{Use with HP31 ar HPF41 PTO}:

All - 3016PS, 3020PS,-4016, 4016PS, 4018PS
3018PS - befora PIN 14181900 ‘
4020PS - before PIN 14184000 ‘

AR

PART NO.: DESCRIPTION . ' . .. ' REQD
C 23618 VALVE - flow control . ... ... 0 .

218- . 445 FITTING -5/8" x 7/8" -14............ U

218- ' 485 FITTING - 5/8" x 7/8" - 14 90° elbow
C 36844 TUBE - flow valve to travel valve
C . 36845 TUBE - flow valve to PTO valve. . ... ....... ... .. . . ...
C 36846 TUBE - travel valve to heat exchanger
131- 934 NUT - T/47 - 20 ;. e e e
C 36848 LEVER - Valve.................:....‘.‘?; ............
C 36849 HOSE - rubber 5/8°7 1.LD. ........ e e e e e PN
ic-+ C .282561 KNOB - lever. . .. ... i e e e e e s s i
1M1 C- 36850 TUBE - flow valve to return
12 113- 15 BOLT - 1/4°" - 20 x 2-1/4""

131- 1180 NUT - 1/4"" - 20 lock

14 121- 21 BOLT - 1/4” - 20 x.1/2"" flange lock
15 214- 254 . CLAMP - hose #12 5/8" to 1-1/4" ... ......... S
22947 TIE-nylon .. ... ... .......... e e e .
33010 HOSE - flow valve to PTO (for 3012, 3014, 3016) .
33011 HOSE - flow valve to PTO (for 4016)

.....................

WONDAH WA ST

.............................

-t
Gy
'

O

.....................

C

C .4

C ' 33220 DECAL - “fast” .................... e L
19 Cc 33219 DECAL - “slow' . .. . i ’

C 36853 BRACKET - mounting

c- 33221 TRIM - panel {not shown) .

218- 5229 FITTING - 90° swivel elbow (for 3 po:nt hitch cunnectlons}

not shown . B R e o

—
3]

N

oy , 8-3121.77 ~ : - " July 1995




78 MODEL 3016PS, 3018PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS
. ' tor . : -
. T DT T FLOW CONTROL. . ° ¥ e
W .. S luse with HP34. PTO) '
- Use after PIN: ~
3018PS - 14181900 .
4020PS 14184000
REF. . PART NO. - - DESCRIPTION o . . . REQ'D
o C 23618 . VALVE -flow control........ '. e e L 1
2 218- 445  FITTING - 5/8" tube x 7/87 -14......... e e : 1
- -3 218 485  FITTING - 90°.,5/8" tube x 7!8” 4 e . 2
4 'C 44986  TUBE - flow valve.to travel valve. e e . 1
- -5 C° 42531 TUBE - flow valve to PTO valve. . ... ... i e
6 C 36846 - TUBE - travel valve to heat exchanger : . ... ........ e 1
' 7 131-. 934 °© NUT-1/4" - 20 flange lock .......... e 2
; 8" C 36848 LEVER-control,............... e e e ; 1
| & ‘9 C 36849 HOSE - return 5/8" ... . .. e e e e . 1
!} 10 C 28251  KNOB-lever.............. 1
g 11 - C. 36850 ' TUBE - flow valve to retur ... ........... e -
L 12 -7 113-. 15 BOLT - 1/4-20x 2-1/4" .. ... .. .... O 2
T 13°  131- 1180 - NUT-lock 1/4"7-20 . ........... e 2 .
i 14 121- 21 BOLT - 1/4" - 20 flange lock.. . . .. O e 3
H 15 214- 254 °© CLAMP-hose...........-.. e S 2
16 C 36853 BRACKET -mounting-................... e o 1
17 C . A4987 TUBE - flow valve to PTO valve (3018PS) . ... ......... L 1.
17 C  44988. TUBE - flow valve to PTO valve (4020PS) ... ............ 1.
‘18 . C . 33220 DECAL - “fast” . ............ e 1
19 . C 33218 ° DECAL - “slow ...................... [ - 1
. ) 20, . 218- 5229 FITTING - 90° swivel 5/16” tube {lnstall to tee flttlngs on '
L S ' ' - travel valve when 3 point hitch s used) .. .. ........ Ve 1.
L 21 .218- 6232  FITTING - 90° swivel 5/8" tube ... ... SN e . 1
- ".C 33221  TRIM - panel (tower side) {(not shown) .. ... .. e e |
.
. i
Oy O
- . ' . . ] . to
L 8-3121-79 — o S _ 0+ July 1995



. 80

.MODEL-301GPS;_.30;IBPS. 3020PS, 4016 4016PS, 461BPS, 4020PS E;DMPACT TRACTO_FIS . '8‘.|
| K22 SLEEVE HITCH (3016PS, 3018PS, 3020PS)

| K24 SLEEVE HITCH (¢

Printed in U.S.A._

; A0TGPS, 4D16PS, 4020PS) !

" REF. .PART NO.. DESCRIPTION o : ' Coe ‘ . REQ'D
1 NSS' ’ HITCH FRAME ASSEMBLY (K24) shown ................... P 1
1. C 23707 . HITCH FRAMEASSEMBLY (K22) ... ..... et w e e 1

2 C 25371 . ARM-lift ............. PR e e &..... . 1

.3 . 195- 541 WASHER - pla|n21/32"-...»..:'..‘.................:...’ ......... 2
4 C .10898. PIN-retaining ........... ... i 2

5. C . 14459 BRACKET - hitch mounting R.H. (shown} ....... ... ... ... 1

"B < C 25789  BRACKET -hitchmounting L.H.- ..........0 0 000 oL i

B, 13 - 410 BOLT-1/2"x1-1/2" N.C. hex, zinc ..............00ooco i o . B
7 192. © 23 LOCKWASHER - 1/2 ZINC . . .\ ee s v v e 2l B

.- C 25382 PLATE-liftlever .................... et e 1
9 ‘C' " 14568 PIN -drawbar. ... .. e e R 1
10 129- 105 NUT-1/2"N.C.hex,zinc.......... e e -
1 195-- 645 WASHER-plain3/4” 2inC .. . ... cvire i e 2
i2 132- 306 PIN - cotter 3/16" x 1 A U 2
13 - M3 . 476 BOLT-1/2" x 2" N.C.heX, ZINC ... .. oot 2
14 M3 41 . BOLT- 1/2"x1 -1/4" hex ..... e e e 2
- ) o

July 1995



j ¢
82 o MODEL 3016PS, 3018PS, 3020PS, 4016, 4016PS, 4018PS, 4020PS COMPACT TRACTORS - T g3
) : - HH34 THREE PDINT HlTCH
', .
(} . ' REF.. PART NO. DESCRIPTION ‘ . T . . REQ'D,
S 1 c 3215 PLATE-hitch........... e B
2, C . 32230 SWIVEL -liftlink ......... e D R
3 . c 32231 PIN - sp|r013f16"x11/2”..............._......'..-.‘.....'..L... ‘ 4
4. 213- 405 FITTING - grease.. . ... T T L DD s 2
5 C . 32428 LINK - adjustmg. e e e .. L2
6. 195- 541 WASHER -5/8" ... ....... R e 2
.7 C - 32235 BOLT-5/8" - 11 x5 ittt i 1
. 8 € v 32239 SPACER-bolt ....... e .
i} 9. 128- 107 NUT-B/8"-11 [ . 1
: 10 C 32240 TARM-fift L.l e . U Lo 2
: 1 C 32242 ARM - stabilizer. ............. e U e 5 1-
A 12 - C 32243 . BRACKET -angle ©.......civive.ov.n.. 1
> 43 € 32284 SUPPORT «@MGIE + e v ettt ene e di T
14 - C 32249 . TUBE-upperlink ......... v iloie i R
15 C . 32426 ' BALLJOINT-RM........................ U e x
' 16 C 32427 BALLJOINT-LH. ..o ittt ieannnnn. et 1
17 113- . 447 BOLT-1/2"-13x3-1/2" (usewnthSUOOsenestractors).. e 1
17 113- . 426 . BOLT-1/2"-13x2-3/4" {use MtthOOsenes tractors)............ 1 -
— 18 113- 417 BOLT-1/2"-13x1-1/4".. ... e e e e P . 2
o 19 111- 517 BOLT -1/2"-13x 1" carrlage ................................... 3
20 192- 23 . - LOCKWASHER-1/ e e it 3
- , 27 131- 930 NUT:1/27-13flande Iobk ... oiteee e 2
LEFT REAR VIEW 2 C 14768 . SPACER.: Kk DN, e i e e e © 2
: 23 C 14717 PIN-glevis B/B" x 2-1/2" .. L e 8
24 C 28222 PIN-klick .................... . 6
- - 25 138- 073 PIN - seraI 3/16" x 1-194" . ... ... R [ A 1
X ' ‘., 26 132- . 348 PIN -cotter 1/4" x.1-1/4" .o 0 i DRy ey 2
LEFT REAR VIEW o - S
: I3 . .-
R ST R HH34 THREE POINT HITCH CYLINDER
en f ‘ : . : . . - "
- 1 © 218~ B479 ,FlTTING tee1/2 205wwel femalex1/2" 20ma|e....’..., ...... s 2
2 . C 28189.° - PIN-cylinderrod 1/2x2-1/8" .1, ... ... it PO IR I -
3 ~C 32064 PIN - cylinder foot 1/2")(4—5/8" ........ '. ........... e R h
B LI 132- 310 +.© PIN-cotter 1/87 x 1" ... ..l i e e . 4
7 5 -G 3247 . HOSE - hydraulic 1/4" x 33" (‘cylmder to forward valve port) .l ...... 1
] L 'C. 32248 HOSE - hydraulic 1/4 x 24 {cylinder to rear valve port) .. ... ..... S "
7. ©218- 5104 EITTING - 90° elbow 5/16” tube'x 1/27 <20 ... . ... .0 .. ... P 2
8- 218-- 5004 o, 0-Ring ... e e . P B kS
9 C' 32245 - CYLINDER-Gft......:.......... KT el &
C 34633 ~ KIT -seal...... P PR [P T ;':'-""_
: . f o 4
S h L SN K L
- ] B
R - » ~ A
. C -|. ‘__“- B 14 )
S R S S R
( ) (\ .’ ~ : - /)
) . = '_/"‘-Zu - . v . - o
. s . AL . e [ Y
‘ o . &7 Lo
Printed in U.S.A. . ‘ PR July,. 1995 - L
Y , ; - . - '—‘h‘,/
-




MODEL 3016Pg/ 3018PS, 3020PS, 4016, 4016PS, 4018PS. 4020PS COMPACT TRACTORS 85

- ' F27 HITCH ADAPTER

| REF.  PART NO. 'DESCRIPTION  *. © - o .- REQD.
1. NSS* BRACKET - hitch adapter......... e, PR : 1
2 c 14568 PIN-drawbar. .- .. e o1
3 13- 4 BOLT-1/2"x3"N.C.hex.......... e PR 4
. ) ~
. . LTI WEIGHT KIT . °
-1 : C . 25572 BBA'CK;ET—mounting,'froﬁt e P I B O 1
2 NSS : "~ WEIGHT -401b. (18kg.).............. e e . 4.
3. C'- 25791 BRACKET - mounting, rear, upper .. ... .. e AT o 9
4 c 25792 ° BRACKET - mounting, rear, lower ... ... ... .. ..... i 1
.5 13- 417 BOLT-1/2"-13x11/4"hex ........ . e L2
A
-/ i
. L
1
ton L ' ) ) & . :? u K
S - O

™~

- . 8312185 . / S - July 1998




MOD-EL 3016PS, 3018PS, 3020PS. 4016, 4016PS, 4018PS. 4020PS COMPACT TRACTORS

H18 FRONT END WEIGHT BRACKETS

L . REF.  PARTNO. ° DESCRIPTION ' ' . REQ'D
. 1 C 16581 BRACKET -mounting...........ooouuunneae R .1
‘2 c 17161 BRACE-rear ...t i e [ 1
3 C 17162 BRACKET -weightmounting ............_........... .. ... ... 1
4 - 13- 417 BOLT-1/2"x1-1/2"N.C.hex, zinc ............... .. .. .. .. ... B -
5 - 195- 533 . WASHER-1/2"2inC......................... USRS . 6
~o 6 S 129- 0 105 NUT-1/2"N.C.hex ............. ... e FPE )
7 192, 23 LOCKWASHER - 172 ..o e . 6

H13 WEIGHT BOX - o

1 C 17859  FRAME-weightbox. ... ... .. e 1
| 2 - € . 17863 BOX-weight ... ... oo Lo el R 1
‘ 3 c . 17860 SUPPORT -welghtbox .« .. ..o . i it i 1
4 -C 17636 PLATE-hitch. . .. e 1
_ 5 C111- an BOLT -3/8" x 1" round head, square neck . ........ e e -3
- ‘ 6 113 207 BOLT-3/8"x1"N.C.hex. ..., ... ... ... . . . ... ..... PR R
5 N ! 7" 129 103 . NUT-3/8"'N.C hex. . ...« . ... - o7
8 192-- + 21 LOCKWASHER-3/8" .. .. ... .. ... ....... [P .. 7
"9 195-, &2 WASHER-3/8" ~............... e e e 7
] i . '
) g : ﬁ_\
! - o A * .a . ' _
Ao '
.'*'r_:’ ,*." ) ' .
Vi~ ) ‘ o ‘
- : : e
Ry . - -
o ; .
® ) . .
: (*‘1 ] ° ’
| ! ,
AN .
& . - ]
Printed in US.A. - ., S " July 1995




88

oF

MODEL 3016PS, 3018PS, 3020PS, 4816, 4016PS, 4018PS, 4020PS COMPACT TRACTORS  gg

B WW40 WHEEL WEIGHTS (4016, 4016PS, 4018PS, 4020PS)

REF. PARTNO.  DESCRIPTION - - . _REQD

1. NSS 'WEIGHT - wheel, 75 Ib. {order as machinery iter} - .. ... ... ..., 2
LT 2 13- 1182 NUT-1/2"N.C.heX...vonenoon. ... R 4
3 195 533 .  WASHER-1/27 ... ............... . e 8 "
.4 M1- -825 BOLT-1/2" x6” round head, squareneck ....................... 8
4 “
WW30 AND WW30W WHEEL WEIGHTS (3076PS, 3018PS, 3020PS) -
1.7 NSS . WEIGHT -wheel 55 b. {order as Machinery ltem) ................. 2
2 - 131 1182 - NUT-1/27N.C.I0CK +vrorronstnonnnn, IO DR 8
3 195- 533 - WASHER-1/2" .......... i PO 8
4 M- 821 BOLT - 1/2" x 7" carriage (WW30) . . .. ... L A 8
4 C ' 30545 BOLT - 172" 13X 81/2" (WW3OW) .. ......... ... SR DT SRS
i l\r'

il

Printed in. U.S.A.




91

NUMERICAL INDEX

NUMERICAL INDEX

1

REF.

" PAGE

~ PAGE

" REF. -

PAGE

_ PART

PART

_NO.

_HO.

PART
NO

REF.
NO .

NO.

PART
NO

NO.

NO. .

PAGE

"NO.

NO.

REF.
NO

"PAGE
NO

PART
. .N [s 10

REF.
" NO

PAGE
NO

NO.

]
P

MmO ¥ . D - N M PO~ 10 Oo00000ONOO o ST L TRV S oC T S PPl -l O

4537193337351339157575779157571377T735119911117953933335579555555555555.
11153144417763313£66666227666651222235678544444453533336444555555555555,

L. -
1

%

TR HINN O A DO IO~ OO NN O S H O DGV 100 O N OO G N P O M P~ OV O (O 1D (0 <3 L LA O €3 1 O 61 <4 LOAD P~ G0 R D
VLD OO AN HLN W M~ P~ VDD OO DD P s [ [ [ [ [ 00+ LADAOAD B0 Y 4 N A T 07 00 o O O 08 1 G O TN 0 v b i ek voed e i e e A 0
NN OOCO0OO0DOOOOCHMNAININI NN I NN IO 2 < < < <F LALD DND AR A VAT O O O 3 G 04 (0 61107 M ™ EF167 £iem 01 07 667
NN OOCOoC0RDOLOCOODOOQROOROODCOOOOQLLDODOOOODCOOO THDCHD el i = =l = r— 1 1 = 4 — r— — —} — 1

22233333333333333333333333333333333333333333333333333333333333333333333.

.CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCﬂCCCCCCCCCCCCCCCCCCCCCCC»

a

N . . i i

oow O OO0 NNH-, W GOUD O — T MmO - - -

v -
]

< T on

OO = NGV DOV DOV 0 e SV [ = [ [ [ €300 03 167 (T ) 609 £ 0 609 0 G T [ OV 1mf L OO e 9 073 P (13 O 4 [ G e € G fe [ e [ 1
WOWWOmA | 0@OMME OO H D UL UL A TP = e P I S P e s P D 007 09 OO O ot i o M LD = GO L0 G0 00 o <t [ [~ LD < 09 L0 LALO LD 6

]
4
666274591256081275213663456836?890122456T7&318843&442059726611151356789

P H O PP P P~ D OO = OHO MM MU WANAD A ADAD D P P P o e T [ s o s [ [ C0 O3 OO L LD P = B TR DY 4 O OO 000 OO IO 0 [ [ P [ [

N S o 000 dmeon

s

LN LN LN LOLD LO LD WD N LD WONAD WOA\D DD WOAONO WDAD D AOAD GO DD W D AD A \D WD A A WD ADAD WO D [ P B P T P P 1 e [ [ 00 0D 0000 00 Q0 G0 S0 00 60 60 60 00 C0 a0 0 eD -

CICICI I I OO CEON TN CICI I OO N O ORI T OO O 0 09 00 0 09 O3 EL O O 387 008 058 0 0 00 OO O3 O 0 08 0900 03 0 59 0 O 03 09 00 09 088 O3 T OO 0 0909 0 0y

CC@CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCa

= +

¢ - . ? - R
. e . ° . : R - : - . Y R
B, o ", HAMNNMM HN N O N e 0N ™ L T ONm . O~ . alaalsa laalaa k=10 1To 0
FHAAANAPD A AN NN F A AN A A A A A A SOOI AN A A O e S OO PN A N OIS Oy

I~ SV = BA LD O o 0 GV TN D N AR —{ DA A AR~ o WHS A T~ GV i T N 7 B TR U OV E= B [ [~ L L~ [ LA OYOY R Y LA CWN [~ T [ [ [~ Y OV Ty . 2
MOt et~ H OO MMM AMNIOWDN P M B P~ D 33111111155115.51111111 s H-

1 . i

O VOV VOVN T D D H LD NAD LD D SO AOD = CUOD = 1 1~ D0 Q00 07 F Oy O (NN B D VO 0 DO N M0 000N (LIS T SNV <H LD 1 G0 O e N
DO FOODONFFFOOOOOAGTMMOINININLINNINLD NN GO M NN — —ADAI DD S A L L LD LD LN G ADAD \DAD = I [ [T~ [~ [ 00 00 00

DDA OD NN O OO H MMM MM NN WO OO WO WOAD WD IOW OO DWW I~~~ M~ OO0 OO0 AAEROO RO AN GOOIOMAR A GRR G .

EICICT O O OO OO CI T EY OO O3 IO OO N ST EEN F C O O CT OTEN O O O OO 9 OO O OO O O O N T N OO CIOT O O I OO IO R e N I e

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCC

L : § - o
- - -

L. . . . . E . . RN
] i : B . e N . . x : N N ——
S

-~ W - on dNAA ODEOM . WA O s W ¢ s 1D A o

.327844125941635555531121 21221111111233915.1143121 1144{441244442855551

) . ‘ .
.17T1795599?9977777?33319357971579l1197955575133575355555557%%@@%&&5555n‘

—UHN I VA MO N OD I~ D 1177844522. 66&4446664

©

v
B 1

[~ A0 P~ {967 07— (G0 OV 00 01 00 GV AN O = QO B £~ [~ P (N 1~ 0 D 0~ RO A~ [~ MO O D A N T A M MDD T O H N D INILNIN O A I H MO O

M~ QO PNNOUH~ OO M O AN NNE OIS g g A NI A OO D MM OIIOY OO 0000 A MM Mo o f < F LN < < (7P~ 00 00 00 0 00
LN MO QI MNP NS OO DWW ORI WYY M MDD O O G 0 o IO~ 00 00O O 0NN GO DT I I NI 0 e (D 000N

0

—o QUMM G FINOENDS D T Ot G DO | OO N~ MO O A I T O LD a0

31341321821325512821144422467891122&1llllll1224679232111112121232222212

] - S ) - . . . :
[l ol ind el AL AL AL L TTMIT e R TE T oTEpTi o 175 Ta Toa Tast ol o ol ¥ o ot o o o ol o o e T o s o ST o Ta s Toa T la T T P P P T s T TH T PP TT Taa Yo Ty Tl o ol o et
DN 000 O NS LD —vD - Y] - .

.

342690325553145893693788.0167&9012677901567893579020251150155122 11034654
<O OHUNADAD = I I O O AN (VN st = < LD N LN AOAOAD [~ [~ [~ [~ 00 O AR AT DR O OO O f —H (O 0 0 [ [ T |~ — (T~ AR O (D~
FHFDOOOOOO A NI IO IO O CIOT I CIOI OTN CEOT 0 OO O AT BT OO 9. 00 (0 0T 07 (0 00 (N 0N 0n £ 07 610 07 <t sttt < <t <3 s LD LY LDILD

77777?789999900000000000000000000000000000000000OQOOOOOOOOOOOOOOOOOOUOO.

et e e el e e i e el IO IO OO OT O] OO OO N OO OO I IO I O IO N O T OO O O O O 00T O3 00 E T OO IO O O OO O T ET O9 O 0 e

T Ot A OISO IO OO I OO O T CHN T SO T M AN 0N TO 0N I o st ! o s o e gt s o o o s N LN LD DN DLIWNWN . -
©EICICICIOI OO IO NI AT O IO IO T T IO ECT TN O CTOT OO OO O OO CIOT I I OT LT C T OO SOOI OO O TN N TN I O O e e
- QDDOLLVLLLLVVLLLDLLDLDLBDLLULLLLLLLLOVLLLLLLDOLLOLLOLDLLLLOLDDDLOOLLLOOLDOO

el el R L L P L P P P T L s P P T Lo U U Loy T T TR

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.

. h -
¥ -

I U‘ O OH - ow .3 A~ © - 9 MMOmmEMoD oMM~ N o r~
- A ~ 4 . . N L b
I M = H OO I M D 3157166273353514922852111231294557811112117711112157891

. : - X ionen AN [~ I b= O
— LA N ~ L VT 0 Oy = D M I YT O B A e LD P 2L D 00 I~ A A =S A M MM O - Y
433711?8134444346444543434461866884158322813253555555553223384458366555.

) CION@ N O PO~ LI
= 00 60 O~ P~ D AN DN A N O DO N OO OO NN O M HOWD F AA - (N IHB O T — - I MM M 0 OB P P O }
0N <f <P LDAD D COL VLY = B o e o el 1 E = OO (O LD LD LD B I T P P O O g it I P P P D P I I Y A OV U0 P QA IO O i
COOODOO O AT PICICN 07 0N I O T 0 i o sttt o ottt o S ! o 3 LD D LD LD AN I LO WD Y NG WO ADADAD WO GO AD [ I T [ P T

42T78838962385666616056812349977&840778008660012345789023399190516903582

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCﬁCCC“




<oy - ) OO N, O000OOCOMAN | H~tt~ OO, O HLn O N O I~ NN .
2l4566889911212921ﬁ22llll33122812222511212112132334222222 O NSO AN

H
v
1
1

‘REF .
NQ

OV [~ [~ T E= A [~ GV [~ G [~ TR D 667 01 N~ Y Y Y CLEN GH R LA LN LD LN LA OO LD s G LD LN YN WM AV A LD NV K LA LD il L0 = W - [~ WO NN D LNt 4
N P B e P P 0 B P P P B 00 s R O O N (IO P P DY I Y010 P P AN S P LD 0V P B 110 D MDD T~ 0 [~ e e

RO.

r

" PAGE

I

b LD D DD PN O 7 61— (I LD P (YN PO QO O N O (NN SHLOD LD ™ [~ Q3 D O IO T S 0O <10 LD O N D AN NO RS N O O
O o < < LN N DN O O 0 YO M T 6 < <t < ' < LD LNLO LN LN LOADAD 00 @ YN AN IO M T DU LN WO WD b~ - ROV RO AT A OO NI e
© OO0 0000 @ LD A0 00 A0 DDA OO ed et H A A A A e A e e L~ OO O O O T I OO0 NI QI NN i ft s < i <
L LNAD DA WD D ADAD ADAD O G AD D DD AD [ - e P I o B B B o o B B s P 0 P P P P o P o o [ P B B P o £ P P o P B o s P s P P [ B [ e e o 1 D P P

CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC.

- ) . . T i . . . ) . o

PART.
NO .

’

.

;-

ND.

DOONOOMD - NS DN OGO A D Hrd A~ 1 VM O NNN0OM DO O oo . s
AR M EIEI LN = LI P T N N = e O A M . IO NS . AN @ SF o A A A A O - T AW (Y

REF.

Y

795791797955157957979571177995797937911155111111575777171197533511113??
2344452244555444444444455222244444522777775554554444434316124716?55585@

El

PAGE
NO.

L]
B
[ ]

. . . oo , i
- . .- k] N - - H
4744458&112345556667799016666777999008906733092355664025967859014345357
ol O o o 2 = < LN WO DN WD L0 D D WD WA INAOAD I b= (=T = = PP~ P~ M~ Q@O @@ OGOy FLONWOAS WO OADO N <t S F LD e O - -0 0 N D O RV LD
55555555555555555555555555555555555555555577777777778999991111111444550.
3333333333333333333333333333333333333333333333333333333333ﬁ444444444445ﬁ:
T EN 0N ON PN O O 00 0NN 0T C .00 0N 00 0T TR O 16T 00N 00 0N 00 M D O CHT OO N 610N 0N 0 T N e eN 0N 0N e O (MM e e M anim e e M et 81 en cnen cnem 0160

DOVLLDLUDODLOVLOLLLLDLOLLLOLDLLOLLLLLLVLLULLLRLOLOLDLLLLLLLLLLLOLLLOVLLOU
- ) - - ) . - - ’ - - - ) - ) ' -

' o - : ) ’ u . . = -y

 NUMERICAL INDEX .

PART

NO.

a

e M - OOy O L N Ind i OOMENOOo | onnneioiel - @ | S moed -
NN A AN DO A A A A NINO RS A dmd el P et U N I 0 o 567 071 0 0 e A =t 4 —AAOD ol b =t = €0 00 | md L0}

REF .-
NO.

.511377331579557557797979157795777377553531579579195197391111llllll11757
ACUO P ININWO S H K PO NN S D A F O P SOOI POV A N [ P S I S s e S PO

. - - -
. B - 3 . ]

’
_u. . . l.

PAGE
NO

- INOCHO AW OOODmEODACONTO QAN = f < < PO U@ A D~ T U PN LNOWD WO M= S MM 0 LN B~ 0N O O 1 L1AD P 0D
=N AA A DO OOONNC A A ANARENNNO MO HOOOO O NN N < < < ADAO T [~ D P P P - 000 Q@O DO
THHAROOAAA A A=A A A AN NN NN NN ONY g Pt IS F A RS S FLON T
,CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

ND. -

" ART

E

= Tw. . R S

¢

t .
r

o2 T S oYY Lo PRT AT S oM M [ o o S A P 4] oo . WD - OMO . - I GO0 enen -
AN AO R OAA A AN O AANT AT O FOIIN NI O e WD A M A VA O O O A OO IO e,

REF.
CNO .

.71135733333333333333955755553333991359333591113373959395935995715511155
62266666666666222277511122223333665766@885 OO0 D H D ADAD OO P AD D AD D ADAD ~r— )

s ‘ . o L o Ng

PAGE
NO.

[~ @ A NOTNHT S LD M QAN — O LD CTCDAD D i O 00 B LD AD B SOAD [ G T [ A0 [~ QO [ O A LY 00D ON e~ O 00 < 1 LOLD LDAD B O VD md H (N 0 H LOND T~ QO O
COAAAAT~A— A A A NN N IO [~ [~ D OO O OODD A OO OO OOICIO M f ot = < < <ALN AL LD L LY OO L LD LD WD ADADAD WD \DOAD DD
MO MO MO MMM M T M IO T I S S o o g o s S S i o o ot o ot ] gt et o g ! o o o i s
22222222222222222222222222222222222222222222222222222222222223222222222
lnlalaiutulishisiahalulislishsliaiulululelalsTulaalatislulnlulalaslaluluhalulelialulahalaTulisluTuhalu b iy haalulialatula Tl Tty T Tl T Ta Tia tis!
UUOLLLLOLLDOLOLDLOLLULLLDOLLLLLLLOLOULOLLDOVLOLOLOLDOLUODOLLOLLOLLLDLDDL

PART,
NO.

4
r . - '
- . .

. . ; . , - SN ; ’ N . N
Y BT R To Yot Pt ™o o R sal o . Yoo Toa DI < WRHOOAN~ D SO T SOOI N S r-m
A A AN - P~ OO AN~ 0O A A RO = M A N A NN OO A AN N DA DN A e S O S A D A A T,

~

REF .
NOD.

95573311111579533333333?3333333333317777779999555551Tlll§ 195 N aalpTe Vo Yo 0 Sl ol ot o o T T
O OO LD SHEs = [ D D LN B [ [ [ [ 0060 00 a0 03 a0 (D 40 a0 @D 00 00 QO 0D : ,114115466166561i1116:

NO.

4

PAGE

Rl : - - a
r N v i

N . [ -
OO OO OAOROAMNFOOANAONNHNORFANHNO O ANI DO DRSS HNOFNOO NN AN Ao 2
P [~ 00 €0 G0 00 OV N SO T [ e TN O D e el md I D00 00t ol il ! S AN LD B 0 P I P 00 QD @O DO DN ARG ORTRON 0000000
VAN PN T OO i i CIOIOI O N O N AT N IO O AT OO LT BN O I OO ST TSI N I TN NI T IO I CI I N N I Y e (3 03 e e e ey
ot 1 ] e b 1 o O 01 O3 0 O 0 (O OO O O OO IO O3 O O O O T OO IO O OO O ORI N N AT O LI NI O O DI O O O3 I 09
eaYialsaliatsalaatae Taatta 1aa TAA Toa 1on o 15 Tan Taatastas has T 1a I5d 1o taa Lia e laalsa Laalaalaa laa aatea Ins Tag LiaTaa Yo taalaa Taa aa lns aa RisTaa laplas laatan Lan an g Tt b S an At And AR LAR LS A0 L LR TAKLAN LA AR LA

:uCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCGCCCCCCCCCCCCCCCC

NUMERIC»&\L INDEX

PART,
NO

¢

RS , oo . YN D= 15 P~ D DO O
o fual [ L~ J o [ 4o TR Mmoo OGO S INODE O oMY ~O — N A Loy NN B~ =i\
llz133l2112296771lllll12692281116121147561111323 2283111142222222222211:

555599171773333357937915117911557359911191991957557575@“355795795791559

REF.
NO

555533323222222244422233442233266666644456556166666666 45542244444@4:21

. PAGE
ND

123701?968957011555777774500125778990@1209ﬂ81377 7788028846773334445667
22224455666112223339999900111111111126667777893 A - s R ST g1 ToIT 1 giNwlN o N alt el o wd wul st ol sk s it Sadiie
NN NN MM < o < s o e LD LD LD LMD WO A0 WD ADADAD DA D AD WD WD WD WD\ WD DD O Y saleaYeilo T ertopboatertoplagYartagiarlpie teate st ea e lep begley)
‘lllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllllll
33333333333333333333333333333333333333333333333@33333333333333333333333.
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

@

PART -
NO

92

« s . ) . Lo X . - ° . - - R a

o




. 95~
REF .
NO .

NO.

"PAGE

PART
NO.

I

wn_’ - a.f\ b
' - : - ’ _ - ATJ 5 - )

E~fODC0 | b~ O HNONOWAH W00, ALHILOOODNNIIFARRON |~ 00O, M~ _— =

A GV LD A LD 0 e ENT A N 1 H D A0 NN NN NN N H A MM MM 0 SN H N MO @ 00 H D M L (OGO

. - :, . W o .
ML O — - A Y H TR A W A O~ T - 0 U P UHD P CUDN TS Y P RO P~ CUD P~ CYVNDLN S Y LD O CYANNES (= M A DD S M SOV SN - O
A0 [~ 0N (A0 [ = L0 00 00 00 €71 <H GO .00 (1 00 e~ O3 <H O IO LEY O~ LI LD 44414%47W@44444?37777774446854444444446444,
t L - - R T " <
- ) ) . A ) f .. \. . .
A .*. ) T SIS - : . . 3
: - %
e Il ) -

- L0 L0 D O3 (0 1T et e —A LD~ OV PO A LD LDADAN L I DO AD 8 < 1) <t it < 73071 (A DAG BAD M D LO LD LB LD LD ff 00 < LT I~ £y o P £ I P WD AN TN

CIOIMICICI M oMM i S <H P IO O QA OO LNM Moo O P O OONNNHOOOOOQOCOOOOLUNDWD
WO ONWNNOMHINM N ONWINOOOO N ., O . 1222223333330444444477W0000000000000000

A . CIOT I OO 7 - - - —~ RS U =SAN W INWNNLN D W0 W0NN 0 W
T T T T T T Y O N T Y T O Y T Y T I A | LN T Y L T T T Y Y T T T T T Y T N A Y S O T O O T A (O |

LO LD AL L LB LD W LOLD LD LD LD L0 L LOLD LOLO L L L ) A o gt ot < st st gt ot e B P £ £ 1~ 14,00 00 0060 0 00 00 00 0000 €0 60 €0 00 a0 60 00 0 0D 00 00 M a -
DA A DA NN AR DR ANND PN A et = 4t o =~ b et et 4 4 ot od oot =4 1= = = ) ) A B4 A A et red
DA i B B P B [ T P P P o P T T P Tt F o T T E o T F e T TS I T P TS P S P E S TS PR P PR PSS PN P PR TS I PR TS PR PR PR T PR PR PR PR P YR P

»’. -
'

REF.
NO.

PAGE
NG .

NUMERICAL INDEX .

KRO.

PART

REF.
NO .

PAGE
NO .

b A - oo ‘
‘ P B - ° T R + o~ - " ' [ I T R
. - ' L gl T
MmO~ O may I un FNRO T o tnane Hp g o Oy FON QO o™ ~r~ .

’ . v . S -
C . . i D e D [ LD~ [~
OGO M = 0 H - A AV H AR H T N AMUIAMHNLN SO S A O - AIOHO O Gy A T ([~ MY AT b
e A AN A OO I~ (L NUDO A TN MO H e LoD T H M IN OO 122348223334455ﬁ?8ﬂ662213412672445<
- : . - - - N - - v L - ~ - . -
ﬂ, T ., . .. . . R .- s .
. 2o 4 r ) »
. . . . - . . L . .
) \ : ¢ — f e rin o N OO O~ A
D OAOWD DN M I M0 DO MODARGRMRGDO 00O OOt A MMM Mmoo PO O
Mﬂﬂ%3333337722211011111llll2222222222222%922222222222220# OO0 M HHHCICININ
NNNOOOOOOO0OCMMMININGVTY . . . : s - .14. * = D LD LO LD WO,
. A A A A A A A . . - - T . . )
__;__________“___‘___H__‘_;-ﬁ;____‘}____%%%%%b%Q%%%%Lbkﬂ%%%$&5%5&555&&&
S A Y ]t it ol ot o aN Tt Fob Ea Fot Tt Pt Vot Eab Fab Toh b T T R TR I To R L K NI 0Y ]
.NMMWWSBBB88888888889999999999999989999999999999@99999999999999999999999.
_llllllllllllllllllllllillll1LllllllllllllllllﬂLlllillllllllllllllllllll_
- Y y " o -
) . ERE . I o .
. - o

— - ' t o . =7 w3 .

. - - i i . . LR . s - K __—
T DNWVW O AR AHD (2 aaln) —~ ° ~NoOoH | OMedrqd  WO-OW MO O NNOOVOWRO 1o oo, -
L 2 < 0 8 ) (N O 1 N (T A TP e P (N £ 4 1N LA P P 0D P AD A < S F R A AN R A AN F N NN AR R A F AN D AN QN T
' . N -, - . - - . J « St L ! s, - v 1< -, i . A -
T - . £ R . 19

A N~ B~ LD N GV (I 0 e DD = G T A TVGY = G~ OV LN A U 00 IO e S LD OV A AT H O D = GO e - Gy 00
1133445181233357777767788322223558344683564?383%22448427%224444%621&116

. . . . . . . " ,A
. . . L
- . ! ;oo . T
p .

- - ) . . - . na_ . - ’ “ i N . . ) . \
- ) . ) . o C- i , i

' o ’ ’ N AR

T u1111111104444444444480022688222216000001001948323333342235555654294%355,

PART
NO .

‘
NO.

PART .

= e O N M M P N0 (R 0N 0D 00 00 0 00—~ N O — A S A A TN I DI st s [ - T [ O < 00 ) €0 00 CO M0 1 v <HCO
AN ROR AN NAQARNNARA N AA AN MM MmO Moo 000000 ot L 1T )
- . ) —HAAAAAAAAAA . : P NI . P T X
__d___,_.______m_;f____e;.;__________;__;_;____;_,r____;___J;_;___,_h:k
ot et e vord 1 1 b b et el e et et e et et e T IO OO (IO N €9 00 Q00D G0 00 A0 00 H M D LD IDAOADADAB I O EI CICI I

Lo
e,

- . - o

[S— - ' ) - P

——
~

L ’ ’ ST ' ’ e o CF

B * ) - .. ) - . R T R . \_« . w,

- “ - -, - - - . . ~ P

— <O . W O L~ . NN OM MMM A NG MOGOOMUNGm NN O N Mgt WOoOrRDoOOO
LSO A AN A A S N OO A AANO TN A AA AARAAA AR A AT AN A OIS A OO e A e O e S O e e e

A A A O = [~ AN N AN LD D OV AL N B A OV = O = Y A UEHHIN O M A MY VR I OV =~ YD A AT A D~ SN G
N -OOMOOMA MMM O OMMDOFEIN L H PO~ NENMOM LD IOOD LD M (WD 7300 Q000 0O LD L <H L LN L L — o

LY

3120777?4444445677117623311111111666669938376llll2233557227732555191111
PN AA A =AM NI N S 00 NN INOOO0 0O ANANMOOQOOOOOOOCONMNMNMN WO MO DN -
CVONOY s o et o o et S s g O Al ~ A AAAAAAAAAAAAAA ST - N
. . N 2 - . . . o - . ) - <.
_;__________;___ﬁ_____;_______Tk_T___;—___%h______,.________,________f_
LN O N DO M N AN e O N 0N 0N N T e | d A e OO O AN A M VRO OOV v A - -
e A A A A A A A A At A A A A A A A A IO IO OO IO OICT O OO T I IO T O S I ALOT AT O O (NI NI RO NN I 0 e en on en

-
7

REF.
NO ..

"PAGE
NO . .

NUMERICAL INDEX
PART

" NO.

~

> - , . . . - | Y

_.
L5 e s P

B e Bt =TT 1t O.OW B MmO AP MONN HEHODN g . R
; b o . <t A NOW n .,
Arted A O S = H S IO H N WD AN U < 218222211121182122441181144192327126349H5ﬂ

.55555559991999993575339739995353993193957959335T N P . - .
. - B~ =IO OR M LO MU Py WD P '
MO P O PO M MNLIN 7276888317132567117577712333441157533117352W4WTBWE%H.

[ . R . - T - . "
. . 5 . .

El

DD O 03 P LS i (IO 00 01 S LD S0 LO LILE) (N (N E O (010 6109 4 00 G0 rd 0 T DADAO [ G0 o
. . g L > a0 00 W
. L _ NN HOMS NN . AAAHOOOOO0COCOOOAAHAHNMNEIMMOOO

OO IO RO O MINMOW DR <L)~ — s e ISPSIISEASI
A M 0 060 00 o B L5 —~ N INw ) R llilllllllllll11112222221222

M@@@MMMMM@W%@WWWﬂ&..._fk_i________________a_f__ﬁ____*_____T_r___f_____
<H i = = e A o A N YD N O M T O M T O OTENCN DT O RO 0N 0N 0N P 0T N 00 0N 0N 0N 0O 07 07 07 00 B O
,u@444444444444445246611111111111111111llllllllllllllllllllllllllllllllU.
kCCCCCCCCCCGCCCFOOOOllllllllllllllllllllllllllllllllllllllllllllllllll‘
i ) .‘.. L ) - . . .“.»., w. -,

. ’ IS !

REF .
NO.

PAGE
NO.

94
PART
NO.

.0947112501566 : LA R WHITIOD - o T R e ay- - o SR M o 33ﬁ< VOO
< o 242113322113311l13629342345222231351211813211J227541112514511L44444l
. ) ) - - s . o b : - )
LD LOLD LD Gy — LD — GA0Y Y D LD LD IO GY D P O LD LA D OO P [~ P D G VH LD - N D P VA A T A G A e ATV A A A VAN VAR OV VY CH LD
MmN NS eomom HAEAD I P B T B T 00D WD M A0t~ INMOWOAWOADAD N B SN FNCHN DO M P A I o i it -
' - ‘ . A - - - | ! _ .
¢ L +

f
r

MO H RO OID i H A [~ 0 O M NP 10 O O M @0 N MG~ 0N RO A A P~ D OO~ DO FONDOOANCNINRC AN O AN D

MM OINDOMO O < DM MOV N GV — = < P~ 0000 QA L= H DDA NI HH TN NP P OO AN LIS H L OO AN AT IOINE -

o P P LOLO LD WD DD D = D [~ O O DGO O QO = AN YOOI O MMM MM A I DD ADAD I~ M~ (D00 0 B O D I N N

T OO0 000000 OO0 H I AN AT IO I NN MO Sl g e St S A o Sl H

o A T 0 D T A DA 0 L i e s A Al i it i i s i e i e i s T e e e A e s A M A M s M M s e s e s e e e

O LLLLLLLULLOVOLOVCLLLLLLOCLLLLVULLLLDLLLODLLLLLOLVLDLLLLLLLLODAVLLYLLDULLOLLL
. - - " N - N . . T b by 5 . -

‘ - " ) - - - )

Lo Lo Tt D

33333333333333333333333333333333333466666666668888888 R

-’



'NUMERICAL INDEX

296f

REF.
NO

PAGE
ND.

A

PART ku).
. NO. .

\j\

% .

o

a

o

o

nt Co;,

o7

quipmet

222222222222222222222222222222}2222223 i

ERERCE RN
%y
o I
-_—
. LT T
i S
l.v._. " ’_ .l
B “
_ef_ . ST
T ; o
fﬂ""ﬁ v R o
3 ; - ,.n -
K= N R
Lo
.o _»xxﬁ
ST R
.x ’ - ! ¢ -
)t Tt
L N - -
= PR OTH ,,.
n b4
- ’ o
et a
' °
. - -
. T
~ L
-~ 4 . .- i
A - T -
. - e o
g M- ! T e .o /)
! + . A
. b , : Lo
"o W ' . A .n“
. M _M..l_. E . .
AN
¥ 3
i ' - Y
\iﬂ/,ﬁﬁﬁ
ww) N - R . _.
w S : ..\.—. .
~ : IR
* . { Lxlp
o . v\,uﬂ o
- " = -y
t » B e
Lo e . I3 i - figd -
. . ¥ S S,
~ . b3
1 -h‘
o T
et
o~ Ly I OO DD G W+ O . N0~
4122271444431222214322 IO IO P S A O D
.3557931579935579119113795393911931317l
u77444854444774446541577747?83643814157 -
. . . . - R L h .&.
A - - /rﬂ = . v
U] LD LD O S L P B P [ [ Do P £ L P < 00 et O GV O] OV £~ 03 LD 63 6940 — 0~
wYWolboCOOOOOOHHHMMEINNONNME OO W=D
COOOO A A A A A e O NI Y Sy T
LB LD IO LU LA O LN OO D UOHAHN N WO NN i (i s 5. 7 . <
___n__________________._________r_a_h___ -
40 00 G 0 €0 00 €0 0O-00 00 &0 00 00 00 0D €0 (0 6040 €0 A0 A0 60 00 0 O O NV RN i =
e A A A A A A A A e A A A A A A A A S A A A A A e H A CIIONIY
n




